FIELD CULTIVATOR

PARTS BOOK

Wil-Rich
P.O. Box 1030
Wahpeton, ND 58074
(701) 642-2621
PRINTED [N USA (74064) JM 5/97-200 Parts Dept. Fax (701) 642-3819

. @9 '
A=)l gy g ¥ |
= s N — s >

..ui NS ““ S8 $/,/ '
s \ - ‘\’ul' .y "\
/& li - ,' \




[

GENERAL INFORMATION

ORIENTATION

Any reference to left (L) or right (R)
sides or components is to be understood
as being viewed from behind the machine
and looking forward.

1> BUUK KEVIDIUND

When changes to the machine make it
necessary, revised or additional pages
for this book will be issued. The
revised pages will be issued with the
same page number as those they replace.
The additional pages will be given a

nara miva with a latdam o v
payc NUMmMoer Wiln a ielier surnix

denoting the location of the new

page (23A;736A, ETC). Consecutive
suffix lettérs would be used if more
than one page is to be added to one
location (23A, 23B, 23C ETC). The
revised or additional pages will also
carry the«machine name and the issue
date to assist in identifying the book
to which the part pages apply. Revised
parts book pages must be inserted into
the parts book as soon as they are
received. Failure to do so will lead

to confusion and defeat the purpose

of the book.

SERIAL NUMBER BREAK EXPLANATION

Every machine has a serial number
located on the body of the frame.
These serial numbers are consecutlvely
uaSiqueu to the machines as they are
manufactured. To aid in part when
ordering we reference the serial
number at the point the change
occurred, therefore providing an
accurate means of determining the

proper parts.

MODIFICATIONS

It is the policy of Wil-Rich operations

to improve its products whenever
possible and practical to do so. We
reserve the right to make changes,
improvements, and modification at any
time without incurring the obligation

to make such changes, improvements, and
modifications on any equipment sold
previousiy.

NON-CURRENT PAGES

Pages labeled Non-Current serve a dual

Y] oy lem arddditimam $¢n rmeavwidis
Pul }JU:co Il AQuidiwivIl wwv '-'l leullls

service part information, they also

provide a pictorial histor’y of the

product. In order to maintain this
pictorial history, some items contained

on these pages may not be serviceable,
depending upon the conditions under which
they became non-current.

e Y v-]

ABBREVIATIONS

AS Air Seeder

CAT Category

FC Field Cultivator

FCAS Field Cultivator Air Seeder
F-F Female-Female

GR Grade of Bolt

HD  Heavy Duty

L Left

M-M  Male-Male

MOD Modified

N/C Non-Current

NC Nationa! Coarse Thread
NF National Fine Thread
NPT National Pipe Thread - Tapered
oD Outside Diameter

OPT Optional

R Right

SMV Slow Moving Vehicle
SQ  Sqaure

TBP Top Bypass

W/ With

W/0 Without




Personal safety is important!

nis

P __ D
on ort

operati

RO RR

safety procedures,

i

information

ot
5

L

nt, orde

X

701) 642-2621 FAX (701) 642-3372

PH




CONTENTS

3 PT CULTIVATORS

8' &€ 9' 3 PT Main Frames .......... .1
13' 3PT Main Frame..... et rerennane 2
13' 3PT Main Frame N/C ............ 3
183" Stubs ..vvvriveiennnnnnns R
2-1/2' Wing v..vvvnecinnnnnnneenne. B
2-1/2' Wing N/C ...vviiiiinnennnnnn. 6
3-1/2 Wing ..oveiinnnnnnn. P
3-1/2' Wing N/C ... .ovveennnn... veo 8
3-1/2' Floating Wing ..,............. 9
5' Floating Wing ..... ceeeens R {1
9' & 13' 3PT Hydraulics ........ vees 1
4B CULTIVATORS

10' 4B Main Frame .........c000u.... 12
13' 4B Main Frame......... reereans . 13
13' 3B Main Frame N/C ............. 18
13' Rigid Main Frame N/C .......... 15
18" StUDS tviiitenrinneennnnnnnneens .. B
2-1/2' WiNG vevnvnvnnvninnnnnnnn.. .. &
2-1/2* Wing N/C .........c.evinn.. 6,16
3-1/2' Wing ...... Ceetareeanaas veese 7
3-1/2 Wing N/C oiivininiinnnnnn, 8,17
3-1/2' Floating Wing ....... Cereaean. 9
5' Floating Wing ............. ceeene. 10
10' ¢ 13' 4B Hydraulics ..... teeesan 18
STANDARD CULTIVATORS

10' Main Frame ....ccvovivennnnnnnn. 19
10' Main Frame N/C ................ 20
13' (Series 1) Main Frame .......... 21
13' (Series 1) Main Frame N/C.,. 22-23
17' (Series I) Main Frame ....... 24-25
17" (Series 1} Main Frame N/C.,. 26-27
5' & 6-1/2' Wings ........ ceresnses . 28
B' Wing cvvviiiiiiiiiiiiiiiiiinne., 29
5', 6-1/2', 8" ¢ 11" Wings N/C... 30-31
10-1/2' Wing ...vvvvnnnn.. e 32
10-1/2' Wing N/C ...ooovuenn.... 33,34
T StubS o ivietiininnninnnennnees O
2=0/2 WiNg voreneennrensneneennenen 5
2-1/2' Wing N/C ovvinviiiinennnns, 6

3-1/2" Wing oivviineninnnnennnnnnns ceees 1
3-1/2" Wing N/C ...... cevesenes eesess 8,35
3-1/2" Floating Wing ......covvvvnnnn eer 9
5' Floating Wing ........ sesssseranne ees 36
Wing Locks .. uvviirivinnnnnnenerionanss 37
10' 19-20, 23-27 Hydraulics ,,.., sesesss 38
10' 26-33 Hydraulics ,............ ceeoas 39
13' 23-24, 26-31 Hydraulics ............ 38

13' 30-841 Hydraulics «cvcvvevveveencnees 39
13" 34-46 Hydraulics .......cvvvviecnee. 30
17' 30-34 Hydraulics ......covvnenne, e U1
17' 33-45 Hydraulics ........

~17' 38-50 Hydraulics co.vveveviennes eees 43

HEAVY DUTY CULTIVATORS

13' HD (Series 11} Main Frame ....... .. b
17' HD (Series 1) Main Frame ......... 45
17' HD (Series 11) Main Frame N/C.. 46-47
8" HD WiNg vovvenennnnneenernneneennens 48
10-1/2' HD Wing +..evvvnnnnn. Ceveeeens. B9
13' HD TBP Wing ....... Cerereeneea 50-51
14" HD Wing N/C ........ eeess 52,53,54-55
10-1/2' HD Mod Wing N/C,.,........ 56-57
6-1/2" HD Mod Wing N/C............ 58,59
8' HD Mod Wing N/C...... suernnsanae 60,61
4" Stubs....eiiiiiniinnnnnnnns rerrresna 4
2-1/2" Wing.vvieiineinennnneennennns .. 5
2-1/2 Wing N/C ..o iiviiiiiiinnnneennns 16
3-1/2' Wing.e.ovevnn.. Creerereees Ceeaae 7
3-1/2' Wing N/C oieiiiiiiiinennenennnns 35
3-1/2' Floating Wing ........viivnvnen, 9
5' Floating Wing ................ ceseess 36
HD Wing Locks «vccvnvininniiiniinnnans 62
13' HD 30-41 Hydraulics......cc0vveens 63
13' HD 34-46 Hydraulics....vvveenean., 64
17' HD 33-45 Hydraulics.......cocovnen.. 63
17" HD 38-50 Hydraulics.......cccvennn.. 64
17" HD 45-57 Hydraulics........ cresesas 65
13' HD Mod 47-52 Hydraulics N/C... 66-67

N/C e 68_69
N/C... 66-67
N/C... 68-69

13' HD Mod 51-58 Hydraulics
17" HD Mod 51-55 Hydraulics
17" HD Mod 54-61 Hydraulics




HYDRAULIC CYLINDERS

B x 8 Screw StOp +ccveciveeanncnenans 70
5 x 8 Screw Stop ...civeinrinnnennas 71
B X 6.88 Top Bypass .c.vvecinevanes 72
B x 8 Top Bypass ....veovensnnesee. 73
B x 8 Bottom Bypass N/C........... 74
3 x 24 Standard ....cii00veriineanes 15
3-1/2 x 24 Standard .........c0c00enn 76
B x 24 Standard ........icicvennnnnn 77
5x 24 Standard ......c0ihveniennnnns 78
COMPONENTS

Standard Shank Assembly ,.,....... 79
7/16 Spring Shank Assembly ... .. ... 80
Twin Spring Shank Assembly ., .. ..., 81
High Torque Shank Assembly .,..... 82

Shovels & Spikes .....ccciiivirnnnnns 83
Spring Tine Shank ................. 84
1-3/4" Hub & Spindie ..... N 85
2" Hub & Spindle...........cco000uen 86
1-3/4" Walking Tandem ............. 87
1-3/3" Walking Tandem N/C . . ..... 88
2" Walking Tandem ................. 89
Mud Scrapers .......ccieiitnnnnnnns 90
Gauge Wheel Groups .......... cesone 91
3 PT Gauge Wheel N/C ........ .es 92,93
3 PT Gauge Wheel Mount Beam N/C ., 91
Auxiliary Hitch.............. eresess 95
Rear Jack Stand .........c000vinnne 96
Pole Jacks......ccviiiviinnnnnnnnn .. 97
Decals..coeveensnensresnosncascans 98-99

SMV Kit ....... Ceesirerasresenasen . 100




[N

p——

8 & 9 3PT MAIN FRAMES

MAIN FRAME SERIAL
NUMBERS: 100 & UP

Item Part No Description

W N

(= - RS R )

18159
23010

13590

88397
88133
88398
13585
13592

88348
13593

88305
88145
16389
16390

Hitch Pin

Bushing

(1-7/16 OD x 2-25/32)
Spacer Tube

(1-3/4 OD x 2-25/32)
Flat Washer, 1-1/8
Cotter Pin, 3/16 x 2
Bolt, 1 NC x 4 GRS
Center Beam Hitch
Upper Bushing (Cat 2 & 3)
(1-1/4 OD x 2-1/16)
Lock Nut, 1 NC
Spacer Bushing
(1-1/4 OD x 2-1/16)
Boit, 3/4 NC x 5 GR5

PI=75733

23/

Item Part No Description

14
15
16
17
18
19
20

21
22
23

24
25

U-Bolt, 5/8 NC x & x 5-1/4 26

Main Frame (8FCW)
Main Frame (9FCW)

2500 Field Cultivator

88126
88129
15485
88404
88130
88110
88311

15475
1233
15046
15047
15048
16395
88313
88304

Nut, 5/8 NC

L.ock Washer, 5/8

Top Adjustment Assembly
Bolt, 3/4 NC x 2-1/2 GRS
Lock Washer, 3/4

Nut, 3/4 NC

U-Bolt, 5/8 NC x 2-1/2
x 3-3/4

Gauge Wheel Leg

Hub & Spindle Assembly
Tire, 5.00 x 15

Tube, 5.00 x 15

Rim, 15 x &#-1/2

Brace Tube

Bolt, 1/2 NF x 3

Lock Nut, 1/2 NF




MAIN FRAME SERIAL

NUMBERS :

item Part No Description

= W N -

O~ WU

11

12
13

102 & UP

88133

88397
23010

13590

18159
88398
13585

13592

88348
13593

88305
88145
88126

P1-75769

”;Jtem
Cotter Pin, 3/16 x 2 14
Flat Washer, 1-1/8 15
Bushing 16
{1-7/16 OD x 2-25/32) 17
Spacer Tube (1-3/4 OD 18
X 2-25/32) 19
Hitch Pin 20
Bolt, 1 NC x 4 GRS 21
Center Beam Hitch 22
Upper Bushing {Cat 3)
(1-1/4 OD x 2-1/16) 23
Lock Nut, 1" NC 24
Spacer Bushing 25
{(1-1/4 OD x 2-1/16)
Bolt, 3/8 NC x 5 GRS
U-Bolt, 5/8 NC x 4 x 5-1/4 26
Nut, 5/8 NC 27

Part No Description

88129
88388
14661
14620
88110
88130
15485
88404
88311

15475
1233
15046
15047
15048
88313
88304

2500 Field Cultivator

Lock Washer, 5/8

U-Bolt, 5/8 NC x & x 3-1/4
Brace Tube

Main Frame

Nut, 3/4 NC

Lock Washer, 3/4

Top Adjustment Assembly
Bolt, 3/4 NC x 2-1/2 GRS
U-Bolt, 5/8 NC x 2-1/2 x
3-3/4

Gauge Wheel Leg

Hub & Spindle Assembly
Tire, 5.00 x 15

Tube, 5.00 x 15

Rim, 15 x 84-1/2

Bolt, 1/2 NF x 3

Lock Nut, 1/2 NF

o,

-




Part-No Description

o~ O 1

11879..

102386
11949
11956
12098

88311

88129
88126
88290
88130

Main Frame

Wheel Rim, 15 x 6
Tire, 7.60 x 15
Tube, 7.60/9.5L x 15
Gauge Wheel Assembly
U-Bolt, 5/8 NC x 2-1/2
X 3-3/4

Lock Washer, 5/8
Nut, 5/8 NC

Bolt, 3/84 NC x 2 GRS
Lock Washer, 3/4

13’ 3PT MAIN FRAME

MAIN FRAME SERIAL
NUMBERS: 100 - 101

P1-75774

Item Part No Description

9
10
11
12
13

14
15
16
17

88110
10466
88318
88196
11497
11506
12114
12095
12096
11495
12094

2500 Field Cultivator

Nut, 3/8 NC

Hitch Pin (Cat 2 & 3)
Spring Lock Pin

Flat Washer, 1
Bushing Tube (Cat 3)
Bushing Tube (Cat 2)
Spacer Tube (Cat 2 § 3)
Center Arm Angle
Center Arm Brace
Bushing Tube (Cat 3)
Center Arm Bracket

NON-CURRENT




14" STUBS

PA-7529)

Part No Description

2x4 MOUNT PA-75292
Item Part No Descripﬁon Item
1 88388 U-Bolt, 5/8 NC x & 3
x 3-1/4 4
2 88129 Lock Washer, 5/8 5

88126 Nut, 5/8 NC

41449 14" Stub

88311 U-Bolt, 5/8 NC x 2-1/2
x 3-3/4

2500 Field Cultivator




.
.. —

Item Part No Description

2-1/2' WING

% P1-75770

Iltem Part No Description

WN =~

~88293 Bolt, 3/% NC x 6 GR5 4 52559 2-1/2 Ft Wing (R & L)

88130 Lock Washer, 3/4 5 88290 Bolt, 3/4 NC x 2 GRS

88110 Nut, 3/4 NC

2500 Field Cultivator




2-1/2' WING
NON-CURRENT
s |
s l'——"—f A
S
‘\\ ~ 2—‘_
NN
~ S \\
R ]
AL 1
P RN N 3 )
- - \‘\ ~ 2 2
- - ~ N [
¢c <7 L s LS
- / PV
- o T NN
e - »\'-':{4
////// ! // // - 7
< - .
i _\\L - - »
// - r
-~
-
Ai’;f
o
- ffj,
{/’ -~
%;2?\ PR
ﬁ»\‘§\\~< // -~
Tl
PR
O
%7

1tem Part No Description

WITH:

arnm 1
i3 3PT Main

13' Rigid Main Fram
5',6-1/2',8" & 11' Wings...30-31

USED

a1

D ama
Frame........--.3

Item Part No Description

1 88126 Nut, 5/8 NC

2 88129 Lock Washer, 5/8

3 11673 Wing Lock

B 88137 Spring Lock Pin
3/16 x 3-3/4

5 11483 Wing Lock Pin

6 88348 l.ock Nut, 1 NC

7 11452 2-1/2 Ft Wing (R)
11453 2-1/2 Ft Wing (L)

8 88298 Bolt, 5/8 NC x & GR5

9 88312 Bolt, 1 NC x 5 GRS

10 88311 U-Bolt, 5/8 NC x 2-1/2

2500 Field Cultivator

x 3-3/4




PI-75771
( ) ltem Part No Description Item Part No Description
T 88293 Bolt, 3/4 NC x 6 GR5 4 52726  3-1/2 Ft Wing (L)
2 88130 Lock Washer, 3/4 52727 3-1/2 Ft Wing (R)
3 88110 Nut, 3/4 NC

2500 Field Cultivator




NON-CURRENT

USED

WITH:

13' 3PT Main Frame.........

13!

Rigid Main Frame
8' & 11' Wings

----------

ltem Part No Description

SNOY VTR WN

88126
88129

LR V.L LY

1079
88137
11483
88348
11454
11615

11616

Nut, 5/8 NC

Lock Washer, 5/8

Wing Lock {Opt.)
Spring Lock Pin
Wing Lock Pin

Lock Nut, 1" NC
3-1/2 Ft Wing (L

~_Item_ Part No Description

8 88208
9 88312
10 88311

& R)

3-1/2 Ft Wing (L)

(11 Ft Wing Only
3-1/2 Ft Wing (R
(11 Ft Wing Only

)
)
)

2500 Field Cultivator

Bolt, 5/8 NC x & GR5
Bolt, 1t NC x 5 GR5
U-Boit, 5/8 x 2-1/2
x 3-3/4




~Part No Description

-88293
‘88130

88110
52726
52727
88311

88129
88126

Bolt, 3/4 NC x 6 GRS
lock Washer, 3/4

Nut, 3/4 NC

3-1/2 Ft Floating Wing (L)
3-1/2 Ft Floating Wing (R)
U-Bolt, 5/8 NC x 2-1/2

X 3-3/4

Lock Washer, 5/8

Nut, 5/8 NC

.p1-76064

ltem Part No Description

—
o o e

11
12

13

14

15475
15485
41233
11949
11956
10236
88313
88304

47877
47904
88311

2500 Field Cultivator

Gauge Wheel Leg
Top Adjustment Assembly
Hub & Spindie Assembl
Tire, 7.60 x 15
Tube, 7.60/9.5L x 15
Rim, 15 x 6

Bolt, 1/2 NF X 3
Lock Nut, 1/2 NF
Wing Stop (3PT & 4B)
Wing Stop (Wing Ext)
5/8NCx2-1/2x4 U-Bott

| .
mbly




5 FLOATING WING

P1-75773
ltem_ Part No Description Item- Part No Description
1 88293 Bolt, 3/4 NC x 6 GR5 8 15475, Gauge Wheel Leg
2 88130 Lock Washer, 3/8 9 154885 Top-Adjustment Assembly
3 88110 Nut, 3/4 NC 10 31233 Hub & Spindle Assembly
B 52756 5' Floating Wing (L) 11949 Tire, 7.60 x 15
52757 5' Floating Wing (R) 11956 Tube, 7.60/9.5L x 15
5 88311 U-Bolt, 5/8 NC x 2-1/2 10236 Rim, 15 x 6
x 3-3/4 11 29342 Wing Stop
6 88129 Lock Washer, 5/8 12 88313 Bolt, 1/2 NF x 3
7 88126 Nut, 5/8 NC 13 88304 Lock Nut, 1/2 NF

2500 Field Cultivator




\-.—/I

Item

—

1

9’ & 13' 3PT HYDRAULICS

Part No Description

PI1-75740

Part No Description Item
13482 Hose, 3/8 x 108" 5
13268 Hose, 3/8 x 78" F-F 6

{13FCW) 7
13265 Hose, 3/8 x 56" F-F 8

(9FCW) 9
13265 Hose, 3/8 x 56" F-F 10

(13 FCw) 11
13423 Hose, 3/8 x 24" F-F 12

{(9FCW)

T/L Cyl 3X24

51241

11930
88352
13235
13238
13234
13479

. 13478

16397

2500 Field Cultivator

Cylinder Pin

Spring Lock Pin

3/8 NPT Elbow

Tube Tee, 3/8

Coupler Adapter

Long Tie Loop (4 Sq)
Short Tie Loop (2-1/2 Sq)
Cylinder Stop

(5 Ft Floating Wing Only)




10’ 4B MAIN FRAME

MAIN FRAME SERIAL
NUMBERS: 100 & UP

' ; P1-75741
]

PN
{ .

Item Part No Description - Item . Part No Description ‘ }

1 12796 Pole Jack (Opt.) 19 88110 Nut, 3/4 NC

2 18237 Cast Hitch 20 88130 Lock Washer, 3/u

3 11364 Clevis Hitch (Opt.) 21 88129 Lock Washer, 5/8

b 16403 Left Pole Brace . 22 88126 Nut, 5/8 NC

5 11638 Hitch Bolt 23 13849 Cylinder Anchor

6 88350 Slotted Nut, 1-1/4 NC 24 16456 Main Axle

7 88133 Cotter Pin, 3/16 x 2 41233  Hub & Spindle Assembly

8 12724 Hose Bracket 10236 Wheel Rim, 15 x 6

9 88145 U-Bolt, 5/8 NC x 4 x 5-1/4 16287 Tire, 9.5L x 15 “

10 88553 Bolt, 3/8 NC x 1-1/2 11956 Tube, 7.6v0/9.5L x 15

11 13270 Pole Tube Bracket 25 88293 Bolt, 3/4 NC x 6 GR5

12 13215 Tube Clamp 26 88495 Bolt, 7/8 NC x 2-1/2 GRs -

13 88362 Lock Washer, 3/8 27 88263 Grease Fitting, 1/8 NPT

14 88103 Nut, 3/8 NC 28 10399 Axle Cap

15 88385 U-Bolt, 3/8 NC x 4 x 4-3/4 29 10176 Spacer

16 13837 Main Pole 30 88341 Lock Washer, 7/8

17 16402 Right Pole Brace 31 88371 Nut, 7/8 NC

18 88311 U-Bolt, 5/8 NC x 2-1/2 32 16391 Main Frame

x 3-3/4 33 88290 Bolt, 3/4 NC x 2 GRS

—opeee

2500 Field Cultivator




U-Bolt, 5/8 NC x & x 5-1/4

U-Bolt, 3/8 NC x & x 4-3/4

)

[ 1
Pt.)

/8

Item Part No Description
1 12796 Pole Jack (Opt.
2 18237 Cast Hitch
3 11364 Clevis Hitch (O
4 13846 Left Pole Brace
5 11638 Hitch Bolt
6 88350 Siotted Nut, 1-1/4 NC
7 88133 Cotter Pin, 3/16 x 2
8 12724 Hose Bracket
9 88145
10 88553 Bolt, 3/8 NC x 1-1/2
1 13270, Pole Tube Bracket
12 13215 Tube Clamp
13 88362 Lock Washer, 3
14 88103 Nut, 3/8 NC
15 88385
16 13837 Main Pole
17 13845 Right Pole Brace
18 88311 U-Bolt, 5/8 NC

X 3-3/4

x 2-1/2

13’ 4B MAIN FRAM

PI-75742

MAIN FRAME SERIAL

NUMBERS: 101 & up

2500 Field Cultivator

Item Part No Description
19 88110 Nut, 3/4 NC
20 88130 Lock Washer, 3/4
21 88129 Lock Washer, 5/8
22 88126 Nut, 5/8 NC
23 13849 Cylinder Anchor
24 13781 Main Axle
41233 Hub & Spindle Assembly
10236 Wheel Rim, 15 x 6
16287  Tire, 9.5L x 15
11956 Tube, 7.60/9.5L x 15
25 88293 Bolt, 3/4 NC x 6 GRS
26 88495 Bolt, 7/8 NC x 2-1/2 GRS
27 88263 Grease Fitting, 1/8 NPT
28 10399 Axle Cap
29 10176  Spacer
30 88341 Lock Washer, 7/8
31 88371 Nut, 7/8 NC
32 13805 Main Frame
33 88290 Bolt, 3/4 NC x 2 GRs8




13’ 3B MAIN

NUMBERS:

Iltem Part No Description

LN UTEWN =

— o d
WN—=O

14

88133

Cotter Pin, 3/16 x 2
Castle Nut, 1 NC
Cievis Hitch

Hitch Bolt

MAIN FRAME SERIAL

Pt-75775

U-Bolt, 5/8 NC x 4 x 5-1/4 19

Hose Bracket

Lock Washer, 5/8
Nut, 5/8 NC

Bolit, 3/4 NC x 6 GR5
Lock Washer, 3/4
Nut, 3/4 NC

Main Pole Assembly
Hub & Spindle Assembly
Wheel Rim, 15 x 6
Tire, 7.60 x 15

Tire, 9.5L x 15
Tube, 7.60/9.5L X 15
Axle Linkage

Main Axle Assembly
Rockshaft. Assembly (L)
Rockshaft Assembly (R])

Bolt, 3/4 NC x & GR5

Bolt, 5/8 NC x 2 GR5
Main Frame Assembly
Bolt, 3/4 NC x 2-1/2 GR5

Ground Lock Strap

Grease Fitting, 1/8 NPT
Bolt, 3/4 NC x 2 GR8

100 - 581 N
v
~ Item Part No Description
15 13044
16 13024
i7 13040
18 88272
88131 Flat Washer, 3/4

20 13121 Linkage Bushing
21 88294
22 13056
23 88404
24 88137 Spring Lock Pin
25 13134
26 10239 Ground Lock Pin
27 10176  Spacer
28 88263
29 88290
30 13029 Main Axle Cap
31 13027

2500 Field Cultivator

Bushing Assembly




Y
QWO N NI WN =

-
N -

13
14

Part_No Description

88133
88350

19700
14739

11638
18237
11364
11425
11428
88290
88130
88110

41233

10236
16287
11956
10399
10176

Cotter Pin, 3/16 x 2
Castle Nut, 1-1/4 NC
Pole Jack {(Opt.)

Hitch Bolt

Cat Hitch (Opt.)

Clevis Hitch

13 FCR Main Pole

13 FCR Main Pole Brace
Bolt, 3/4 NC x 2 GRS
Lock Washer, 3/4

Nut, 3/4 NC

Hub & Spindle Assembly
Wheel Rim 15 x 6

Tire, 9.5L x 15

Tube, 7.60/9.5L. x 15
Axle Cap

Spacer

MAIN FRAME SERIAL
NUMBERS :

NON-CURRENT

P1-75776

Part No Description

1001 - 1330
Item
15 88295
16 88263
17 88291
18 11422
19 12735
20 88293
21 88137
22 12716
23 10239
24 10171
25 88126
26 88129
27 12741
28 12742
Note:

2500 Field Cultivator

Bolt, 5/8 NC x 6 GRS
Grease Fitting, 1/8 NPT
Boit, 3/4 NC x 3 GR35
13 FCR Main Frame
Ground Lock Strap
Bolt, 3/4 NC x 6 GRS
Spring Lock Pin

Main Axle Kidney
Ground Lock Pin
Cylinder Anchor Plate
Nut, 5/8 NC

lock Washer, 5/8
Split Single Axle (L)
Split Single Axle (R)

Earlier Model One Piece
Main Axles Have Been
Replaced By 12741 & 12742




2-1/2' WING

NON-CURRENT

ltem Part No Description

= WwN —

(-}

13289

2-1/2 Ft Wing (R & L)
Bolt, 3/4 NC x 6 GR5
Nut, 3/4 NC

Lock Washer, 3/4
U-Bolt, 5/8 NC x 2-1/2
x 3-3/8

Spring Lock Pin, 3/16 x
3-1/8

2500 Field Cultivator

USED WITH: PAGE:
13" 3B Main Frame......... 14
10-1/2" Wing.....coevvnenn 33
14" Wing...eeveaeecnnnnnas 52
~_ltem _Part No Description

7 13069 = Wing Lock Rest

8 11930 = Cylinder Pin

9 88126 Nut, 5/8 NC

10 88129 Lock Washer, 5/8

11 88275 Bolt, 3/4 NC x & GRS




()

17

- LN
// < 1
~.. - ”/
W
e '\
P 3
2
1
USED WITH: PAGE
13 3B Main Frame......... 14

ltem Part. No Description Item
1 13288 3-1/2 Ft Wing (L & R} 6 13069
2 88293 Bolt, 3/4 NC x 6 GR5 7 88352
3 88130 Lock Washer, 3/4 g§ 11930
8 88110 Nut, 3/4 NC 9 88126
5 88311 U-Bolt, 5/8 NC x 2-1/2 10 88129
x 3-3/4 11 88275

2500 Field Cultivator

Part No Description

Wing Lock Rest
Spring Lock Pin
Cyiinder Pin

Nut, 5/8 NC

Lock Washer, 5/8
Bolt, 3/4 NC x 4 GRS




10’ & 13’ 4B HYDRAULICS

18

Item Part No Description ~ Item
1 13233 Coupler Adapter 9
2 13267 Hose, 3/8 x 72" 10
3 73258 Tube, 1/2 x 607+2 11
y 13262 Hose, 3/8 x 30" 12
5 13259 Hose, 3/8 x 18" 13
6 13268 Hose, 3/8 x 78" F-F 14

(13FCW) 15
13265 Hose, 3/8 x 56" F-F 16
{10FCW) 17
7 13265 Hose, 3/8 x 56™ F-F 18
(13FCW) 19
13261 Hose, 3/8 x 30" F-F 20
(10FCW) 21

8 13236 1/2 NPT Elbow

PI-75743

Part No Description

13235
13238

2500 Field Cultivator

3/8 ‘NPT Elbow

Tube Tee

Tie Loop {2-1/2 Sq}
Cylinder Pin

Spring Lock Pin

Lock Channel (1-1/2" Rod)
Stop Collar (1-1/2" Rod)
4 x 8 Screw Stop

3 x 24 Standard

Spring Lock Pin
Cylinder Pin

Spring Lock Pin
Cylinder Stop

(5 Ft Floating Wing Only)




>

Part No Description

LCOooNN U I WN —

9 »
d el b e e ke ok
LN ATWN S

WY

N
<

11364
18237
11638
12796
88350
88133
88145
12724
88103
88362
88553
13215
13270
88385
11426
88129
88126
88295

Clevis Hitch (Opt.)

Cast Hitch

Hitch Bolt

Pole Jack (Opt.)

Slotted Nut, 1-1/4 NF
Cotter Pin, 3/16 x 2
U-Bolt, 5/8 NC x & x 5-1/4
Hose Bracket

Nut, 3/8 NC

Lock Washer, 3/8

Bolt, 3/8 NC x 1-1/2

Tube Clamp

Pole Tube Bracket

U-Bolt, 3/8 NC x 4 x 4-3/4
Main Pole

Lock Washer, 5/8

Nut, 5/8 NC

Bolt, 5/8 NC x 6 GRS

Bolt, 3/4 NC x 6 GRS

Main Cylinder Anchor

10° MAIN FRAME

MAIN FRAME SERIAL
NUMBERS: 725 & UP

Item Part No Description

21 15298  Single Main Axle Assembly
41233 Hub & Spindle Assembly

Tandem Main Axie Assembly
15297 -Less Walking Tandem
15406 -With Walking Tandem
(See Walking Tandem Pg 87)

10236 Rim, 15 x 6
11949 Tire, 7.60 x 15
16287 Tire, 9.5L x 15
11956  Tube, 7.60/9.5L x 15

22 20473 Main Frame

23 88495 Bolt, 7/8 NC x 2-1/2 GR5

24 88263 Grease Fitting, 1/8 NPT

25 10399 Axle Cap

26 10176 Spacer

27 88381 Lock Washer, 7/8

28 88371 Nut, 7/8 NC

29 88110 Nut, 3/4 NC

30 88130 Lock Washer, 3/4

31 88290 Bolt, 3/4 NC x 2 GRS

32 13785 Pole Brace

2500 Field Cultivator




Part No Description

—_- O W NNMUE WN -

—h —h

12
13
14

12796
18237
11364
88385
11638
88133
88350
88553
88145
13270
13824
41233

13783
13823

10236

11949
16287

11956
13785
11426

13765

Pole Jack (Opt.)
Cat Hitch
Clevis Hitch (Opt.)

U-Bolt, 3/8 NC x 4 x 4-3/4

Hitch Bolt

Cotter Pin, 3/16 x 2
Castle Nut, 1-1/4 NC
Bolt, 3/8 NC x 1-1/2

U-Bolt, 5/8 NC x 4 x 5-1/&

Pole Tube Bracket
Single Main Axle

Hub & Spindle Assembly
Tandem Main Axle
~Less Walking Tandem
-With Walking Tandem
(See Wlkg Tandem Pg 88)
Rim, 15 x 6

Tire, 7.60 x 15

Tire, 9.5L x 15

Tube, 7.60/9.5L x 15
Main Pole Brace

Main Pole

Main Frame

'p1-75782

MAIN FRAME SERIAL

NUMBERS: 101 - 724

2500 Field Cultivator

~Htem Part No Description
15 10176 Shim Spacer
16 10399 Axle Cap
17 88263 Grease Fitting, 1/8 NPT
18 88293 Bolt, 3/4 NC x 6 GR5
19 88495 Bolt, 7/8 NC x 2-1/2 GR35
20 13222 Main Cylinder Anchor
21 88130 Lock Washer, 3/4
22 88110 Nut, 3/4 NC
23 88295 Bolt, 5/8 NC x 6 GR5
24 88129 Lock Washer, 5/8
25 88126 Nut, 5/8 NC
26 88103 Nut, 3/8 NC
27 88362 Lock Washer, 3/8
28 13215 Tube Clamp
29 12724 Hose Bracket
30 88290 Bolt, 3/4 NC x 2 GRS
31 88341 lLock Washer, 7/8
32 88371 Nut, 7/8 NC
33 88137 Spring Lock Pin
34 12735 Ground Lock Strap
35 88291 Bolt, 3/4 NC x 3 GRS
36 10239 Ground Lock Pin




P1-75745

60”.100", 0r 120"

/ \zo MAIN FRAME SERIAL
21 NUMBERS: 5725 & UP

(' ) Item Part No Description Item Part No Description
1--=t4805 Single Main Axle 12 88110 Nut, 3/4 NC
41233 Hub & Spindle Assembly 13 88130 Lock Washer, 3/4
Tandem Main Axle 14 88290 Bolt, 3/4 NC x 2 GRS
15397 -less Walking Tandem 15 11429 13FCW Pole Brace (60")
15407 -With 1-3/4" Wikg Tandem 11430 Pole Brace (100")
(See Wikg Tandem Pg 87) 19884 Pole Brace Assy (120")
17109  With 2" Walking Tandem 16 11426 13FCW Main Pole (60")
{27 Ft FCAS) 13188 17FCW Main Pole (120")
{See Wlkg Tandem Pg 89) 19888 FCW Main Pole (120")
10236 Rim, 15 x 6 17 88145 U-Bolt, 5/8 NC x & x 5-1/4
. 10498 Rim, 15 x 8 18 18237 Cast Hitch
11949 Tire, 7.60 x 15 19 18236 Cast Dual Hitch (Opt.)
16287 Tire, 9.5L x 15 6 Ply 20 11364 Clevis Hitch (Opt.)
¢ 16287 Tire, 9.5L x 15 8 Ply 21 11638 Hitch Bolt
11951  Tire, 11L x 15 22 12796 Pole Jack (Opt.)
11956 Tube, 7.60/9.5L x 15 23 88350 Castle Nut, 1-1/4 NC
11958 Tube, 9.5L/11L x 15 24 88133 Cotter Pin, 3/16 x 2
2 13222 Main Cylinder Anchor 25 88553  Bolt, 3/8 NC x 1-1/2
3 88295 Bolt, 5/8 NC x 6 GRS 26 12724 Hose Bracket
4 88293 Bolt, 3/4 NC x 6 GR5 27 13270 Pole Tube Bracket
5 88435 Bolt, 7/8 NC x 2-1/2 GR>s 28 13215 Tube Clamp
6 15805 Main Frame 29 88362 Lock Washer, 3/8
7 88263 Grease Fitting, 1/8 NPT 30 88103 Nut, 3/8 NC
o 8 10399 Axle Cap 31 88385 U-Bolt, 3/8 NC x & x 4-3/4
()} 9 10176 Spacer 32 88126 Nut, 5/8 NC
.- 10 88341 Lock Washer, 7/8 33 88129 Lock Washer, 5/8
1 88371 Nut, 7/8 NC

2500 Field Cultivator




22

13’ (SERIES 1) MAIN FRAME

NON-CURRENT

i,

2500 Field Cultivator



()

23

ltem Part No Description

LN UTE WN -

11

1M
L4

13
14

15
16
17

18

88133
88350
12796
11638
18237
11364

88553
88145
13270
12538
11429

88290

88341
88371
31233
10236
11949
16287
11956
10176
10399
12743
12785

12744
12746

Cotter Pin, 3/16 x 2
Castle Nut, 1-1/4 NC
Pole Jack (Opt.)

Hitch Boit

Cat Hitch

Clevis Hitch (Opt.)
Bolt, 3/8 NC x 1-1/2
U-Bolt, 5/8 NC x 4 x 5-1/4
Pole Tube Bracket
Pipe Bracket (NPT Pipe)
Main Pole Brace

Bolt, 3/4 NC x 2 GRS
Lock Washer, 7/8

Nut, 7/8 NC

Hub & Spindle

Wheel Rim, 15 x 6
Tire, 7.60 x 15

Tire, 9.5L x 15

Tube, 7.60/9.5L x 15
Spacer

Axle Cap

Single Main Axle (L)
Tandem Main Axle (L)
(Less Walking Tandem)
Single Main Axle (R)
Tandem Main Axle (R)
(Less Walking Tandem)

One Piece Replacement Axles

14805

14806
13871

13FCW Single Main Axle
13FCW Tandem Main Axle

- Less Walking Tandem

- With Walking Tandem

(See Walking Tandem Pg 88)

13’ (SERIES 1) MAIN FRAME

NON-CURRENT

MAIN FRAME SERIAL
NUMBERS: 100 - 5724

Item Part No Description
19 88263 Grease Fitting, 1/8 NPT
20 12053 Main Frame
21 88291 Bolt, 3/4 NC x 3 GR5
22 88293 Bolt, 3/4 NC x 6 GRS
23 12735 Ground Lock Strap
24 88137 Spring Lock Pin
25 12716 Main Axle Kidney
13673  Hi-Lift Axle Kidney (Opt.)
26 10239 Ground Lock Pin
27 88495 Bolt, 7/8 NC x 2-1/2 GR5
28 13222 Cylinder Anchor (Main Frame
Ser. No. 2858-5724)
13676 Hi-Lift Cylinder Anchor
10171 Cylinder Anchor Plate
(Main Frame Ser. No.
100-2857)
29 88130 Lock Washer, 3/4 :
30 88110 Nut, 3/4 NC :
31 88295 Bolt, 5/8 NC x 6 GR
32 11426 Main Pole
33 88129 Lock Washer, 5/8
34 88126 Nut, 5/8 NC
35 88103 Nut, 3/8 NC
36 88362 Lock Washer, 3/8
37 13215 Tube Clamp (JIC Tube)
10207 W-Clamp (NPT Pipe)
38 12724 Hose Bracket
39 88385 U-Bolt, 3/8 NC x 4 x 4-3/4

2500 Field Cultivator




24

17' (SERIES 1) MAIN FRAME

&
=
o~
—
A
L4
B
[—4
[—3
—

........

2500 Field Cultivator



‘7/" __\\

e,
., :
evi”

25

Part No Description

SO~ UE WK —

O S —y
BFEWN —-O

15

16
17
18
19

13215
13270
88553
12724
88129
88126
88133
88350
12796
11638
18236
18237
88145
13188
19888
13194
19886
88290

Tube Ciamp

Pole Tube Bracket

Bolt, 3/8 NC x 1-1/2

Hose Bracket

l.ock Washer, 5/8

Nut, 5/8 NC

Cotter Pin, 3/16 x 2
Castle Nut, 1-1/4 NC

Pole Jack (Opt.)

Hitch Bolt

Cast Dual Hitch (Opt.)
Cast Hitch

U-Bolit, 5/8 NC x 4 x 5-1/4
17FCW Main Pole (100")
FCW Main Pole (120")
17FCW Pole Brace (100")
Pole Brace Assembly (120")

Bolt, 3/4 NC x 2 GRS
Lock Washer, 3/4

s dS SRS

Nut, 3/4 NC
Nut, 7/8 NC

MAIN FRAME SERIAL
NUMBERS: 1000 & UP

2500 Field Cultivator

Item Part No Description
20 88341 Lock Washer, 7/8
21 10176  Spacer
22 10399 Axle Cap
23 88263 (Grease Fitting, 1/8 NPT
24 88495 Bolt, 7/8 NC x 2-1/2 GR5
25 88293 Bolt, 3/4 NC x 6 GR5
26 88295 Bolt, 5/8 NC x 6 GR5
27 13277 Tube Bracket
28 15341  Main Frame
29 Series 1 Main Axle Assembly
15398 -Less Walking Tandem
15408 -With Walking Tandem
(See Walking Tandem Pg 87)
10236 Rim, 15 x 6
11949 Tire, 7.60 x 15
16287 Tire, 9.5L x 15
11956 Tube, 7.60/9.5L x 15
30 13222 Main Cylinder Anchor
31 88385 U-Bolt, 3/8 NC x 4 x 4-3/4
32 88362 Lock Washer, 3/8
33 88103 Nut, 3/8 NC




26

17’ (SERIES 1) MAIN FRAME

NON-CURRENT

/

9
/
5/

s

B\BTIL LIS VN »
“

ve

"

£ /A N 4/ '
/AN /

PI-75784

2500 Field Cultivator



oo,
i,
N
(Y- TN I R B

27

Item Part No Description

w

10

12
13
14
15
16
17

18
19
20
21

22
23
24

88563

13215
10207

LIS A AL

Bolt, 3/8 NC x 1-1/2

Tube Clamp (JIC)}Tube
W-Clamp (NPT Pipe)
Pole Tube Bracket

Pipe Bracket (NPT Pipe)
Lock Washer, 3/8

Nut, 3/8 NC
Hose Bracket
Lock Washer,
Nut, 5/8 NC
Cotter Pin, 3/16 x 2
Castle Nut, 1-1/4 NC
Pole Jack (Opt.)
Hitch Bolt

Cat Hitch

Clevis Hitch (Opt.
U-Bolt, 5/8 NC x
U-Bolt, 3/8 NC x
Main Pole Brace
(Frame Ser. No. 139-999)
Main Pole Brace

(Frame Ser. No. 2002-3729)
Bolt, 3/4 NC x 2 GRS

Nut, 7/8 NC

Lock Washer, 7/8

Hub & Spindle

Whee! Rim, 15 x 6

Tire, 7.60 x 15
Tube, 7.60/9.58L x 15
Spacer

Axle Cap

Bolt, 7/8 NC x 2-1/2 GRS

5/8

)
4 x 5-1/4
4 x 4-3/4

17’ (SERIES 1) MAIN FRAME

NON-CURRENT

MAIN FRAME SERIAL
NUMBERS: 139 - 3729

1/8 NPT Grease Fitting
Bolt, 3/4 NC x 6 GR35
Bolt, 3/4 NC x 3 GR35

139-999)

(Ser. No. 2002-3729)
Ground Lock Strap

Tandem Main Axle (R)
(Less Walking Tandem)
Tandem Main Axle (L)
(Less Walking Tandem)

One Piece Replacement Tandem Axle

2500 Field Cultivator

-Less Walking Tandem
-With Walking Tandem
(See Walking Tandem Pg 88)
Bolt, 5/8 NC x 6 GR35

{Frame Ser. No. 139-999)

{Frame Ser. No. 2002-3729)

{Frame Ser. No. 139-999)

Iltem Part No Description
25 88263
26 88293
27 88291
28 13167 Main Frame
(Ser. No.
11424 Main Frame
29 12735
30 88137 Spring Lock Pin
31 12716 Main Axle Kidney
32 10239 Ground Lock Pin
33 12748
34 12747
14816
14872
35 88295
36 13277 Tube Bracket
37 13222 Cylinder Anchor
10171 Cylinder Anchor
38 88130 Lock Washer, 3/4
39 88110 Nut, 3/4 NC
b0 13188 Main Pole
11427 Main Pole

(Frame Ser. No. 2002-3729)




5’ & 6-1/2' WINGS

ltem

Part No Description

W N =t

-
SO~ E

1
12
13
14
15
16
17

12378
88318

-

12479
12477
12478
12375
88312
88348
88111
12376
88131
88130
88110
88495
88341
88371
10176
10399
15383
15384
81233
10236

Wing Lift Link

Spring Lock Pin, 1/4x4-3/4
Adjust Linkage Assembiy
Clevis Assembly
Threaded Assembly

Wing Lift Link Bushing
Bolt, 1 NC x 5 GR5

Lock Nut, 1 NC

Bolt, 3/4 NC x 3-1/2 GR5
Axle Linkage Bushing
Flat Washer, 3/4

Lock Washer, 3/4

Nut, 3/4 NC

Bolt, 7/8 NC x 2-1/2 GRS
Lock Washer, 7/8

Nut, 7/8 NC

Spacer

Axle Cap

Single Wing Axle (R)
Single Wing Axle (L)

Hub & Spindle Assembly
Rim, 15 x 6

Item Part No Description

p1-75747

21

22
23
24

25
26
27
28

16287
11956
54153
54154
54161

54162
15295
54151

54152
15013
15014
88311

88129
88126
11933
11487
88263

2500 Field Cultivator

Tire, 9.5L x 15

Tube, 7.60/9.5L x 15

5 Ft Rockshaft (R)

5 Ft Rockshaft (L)
6-1/2 Ft Rockshaft (R)
6-1/2 Ft Rockshaft (L)
Rockshaft Strap

5 Ft Wing (R)

5 Ft Wing (L)

6-1/2 Ft Wing Frame (R)
6-1/2 Ft Wing Frame (L)
U-Bolt, 5/8 NC x 2-1/2
x 3-3/4

Lock Washer, 5/8

Nut, 5/8 NC

Wing Lift Bracket (R}
Wing Lift Bracket (L)
Grease Fitting, 1/8 NPT
Bolt, 3/4 NC x 2 GRs
Wing Lift Strap

Bolt, 3/4 NC x & GRS

»

g




,--\:

ltem Part _No.

Description

14374
88318

12479
12477
12478
14404
88196
88432
88111
88312
88348
88110
88130
88131
12376
54165
54166
15414
15296
14948

14040

Eit 2v s 2

41233

15302
15404

15303
15405

Wing Lift Link

Spring Lock Pin

1/4 x 4-3/4

Adjust Linkage Assembly
Clevis Assembly
Threaded Assembly
Wing Link Pin

Flat Washer, 1"

Roll Pin, 5/16 x 2
Bolt, 3/4 NC x 5 GRS
Bolt, 1 NC x 5 GR5
Lock Nut, 1 NC

Nut, 3/4 NC

Lock Washer, 3/4
Flat Washer, 3/4
Wing Axle Linkage Bushing
8 Ft Rockshaft (R)

8 Ft Rockshaft (L)
Brace Arm

Rockshaft Strap
Single Wing Axle (R)

Qinnla Winn Avlo {1\

NIRRT YV I 7 wNTD (e

Hub & Spindle Assembly
Tandem Wing Axle (R)

-Less Walking Tandem

-With Walking Tandem
Tandem Wing Axle (L)

-Less Walking Tandem

-With Walking Tandem

(See Walking Tandem Pg 87)

8 WING

RI-75777

Item Part No. Description
10236 Rim, 15x 6
11949 Tire, 7.60 x 15
16287 Tire, 9.5l x 15
11956 Tube, 7.60/9.5L x 15
18 88290 Bolt, 3/4 NC x 2 GR8
19 11930 Cylinder Pin
20 88352 Spring Lock Pin
21 88495 Bolt, 7/8 NC x 2-1/2 GR5
22 88341 Lock Washer, 7/8
23 88371 Nut, 7/8 NC
24 10176 Spacer
25 10399 Axie Cap
26 88263 Grease Fitting, 1/8 NPT
27 54257 8 Ft Wing (R)
54258 8 Ft Wing (L)
Also Req'd W/Wing
Replacement
54356 Wing Rest
88311 -U-Bolt, 5/8 NC x 2-1/2
x 3-3/4
88126 Nut, 5/8 NC
88129 Lock Washer, 5/8
28 14375 Wing Lift Bracket Assembly
29 12942 locking Plate
30 88381 Bolt, 5/8 NC x 2-1/2
31 88311 U-Bolt, 5/8 NC x 2-1/2
x 3-3/4
32 88129 Lock Washer, 5/8
33 88126 Nut, 5/8 NC

2500 Field Cultivator




30

5,6-1/2, 8" & 11° WINGS

NON-CURRENT

2500 Field Cultivator



31
5',6-1/2', 8’ & 11° WINGS

NON-CURRENT

Item Part No Description Item Part No Description

T 12479  Adjust Linkage Assembly 18 11442 5 Ft Wing Rockshaft (R)

12478  Threaded Assembly 11443 5 Ft Wing Rockshaft (L)
() 12477 Clevis Assembly 11448 6-1/2 Ft Rockshaft (R)
o 2 12375 Wing Lift Link Bushing 11445  6-1/2 Ft Rockshaft (L)
3 88272 Bolt, 3/4 NC x 4 GRs8 11446 8 Ft Wing Rockshaft (R)
B 11487 = Wing Lift Arm (L) 11447 8 Ft Wing Rockshaft (L)
11933 Wing Lift Arm (R) 11448 11 Ft Wing Rockshaft (R)
5 88126 Nut, 5/8 NC 11449 11 Ft Wing Rockshaft (L)
6 88129 Lock Washer, 5/8 19 11434 5 Ft Wing (R)
7 88311 U-Bolt, 5/8 NC x 2-1/2 11435 5 Ft Wing (L)
x 3-3/4 11436  6-1/2 Ft Wing (R)
8 11592 Wing Brace Arm (5 Ft) 11437 6-1/2 Ft Wing (L)
11593 Wing Brace Arm (6-1/2 Ft) 11438 8 Ft Wing (R)
. 11594 Wing Brace Arm (8 Ft) 11439 8 Ft Wing (L)
12534 Wing Brace Arm{11 Ft)(60") 11440 11 Ft Wing (R)
11595 Wing Brace Arm(11 Ft)(35") 11841 11 Ft Wing (L)
. 9 88290 Bolt, 3/4 NC x 2 GRS 20 88348 Nut, 1 NC Seif Lock
10 88130 Lock Washer, 3/4 21 88312 Bolt, 1 NC x 5 GRS
11 88110 Nut, 3/4 NC 22 10176  Spacer
12 12377 Rockshaft Strap 23 10399 Axle Cap
13 15383 Single Wing Axle (R) 24 12378 Wing Lift Link
15384  Single Wing Axle (L) 25 11673 Wing Lock Bracket
14 41233  Hub & Spindle Assembly (5, 6-1/2, & 8 Ft)
10236  Wheel Rim, 15 x 6 11674 Wing Lock Bracket (11 Ft)
16287  Tire, 9.5L x 15 26 11483 Wing Lock Pin
11956 Tube, 7.60/9.5L x 15 27 88137 Spring Lock Pin 3/16 x 3-3/4
15 88111 olt, 3/4 NC 3-1/2 2 8318 Spring Lock Pin 1/4 x 4-3/4
., 16 12376 ockshalft Stra);() Bus/,hing 25§i g8263 Gt?easg Fitting, 1/8 NPT
()} 17 88131 Flat Washer, 3/4 30 88495 Bolt, 7/8 NC™x 2-1/2 GRS

31 88341 Lock Washer, 7/8
32 88371 Nut, 7/8 NC

2500 Field Cultivator




10-1/2 WING

32

Item Part No Description

1
2

Qwoeo~NMMTUTE W

14374
12479
12477
125478
88318
88432
88196
14404
14375
12612
88290
88311

88381
12952
88312
88348
14603
14604
88157
88362
88103
13215
15304
15305

15302
15404

Wing Lift Link

Adjust Linkage Assembly
Clevis Assembly
Threaded Assembly
Spring Lock Pin

Roll Pin, 5/16 x 2

Flat Washer, 1

Wing Link Pin

Wing Lift Bracket Assy
Wing Brace Arm

Bolt, 3/4 NC x 2 GRS
U-Bolt, 5/8 NC x 2-1/2
x 3-3/4

Bolt, 5/8 NC x 4-1/2
Locking Plate

Bolt, 1 NC x 5 GR5
lLock Nut, 1 NC

Truss Rod

Truss Upright x 3-1/2
Bolt, 3/8 NC x 1

Lock Washer, 3/8

Nut, 3/8 NC

Tube Clamp

10-1/2 Ft Wing (R)
10-1/2 Ft Wing (L)
Tandem Wing Axle (R)
-Less Walking Tandem
-With Walking Tandem

-

-Item -Part No Description
Tandem ‘Wing Axle (L)
15303 - ~Less ‘Walking Tandem
15405 -With Walking Tandem
(See Walking Tandem Pg 87)

10236 Rim, 15 x 6

10498 Rim, 15 x 8

16287 Tire, 9.5L x 15

11958 Tube, 9.5L x 15
23 88495 Bolt, 7/8 NC x 2-1/2 GR5
24 88341 Lock Washer, 7/8 *
25 88371 Nut, 7/8 NC
26 10176 Spacer
27 10399 Axle Cap °
28 11930 Cylinder Pin
29 88352 Spring Lock Pin
30 15296 Rockshaft Strap
31 54174 Rockshaft (R)

54175 Rockshaft (L)
32 88111 Bolt, 3/4 NC
33 88131 Flat Washer, 3/
34 12376 Wing Axle Linkage Bushing
35 88130 Lock Washer, 3/4
36 88110 Nut, 3/4 NC )
37 88129 Lock Washer, 5/8 o
38 88126 Nut, 5/8 NC o
39 88263 CGrease Fitting, 1/8 NPT

2500 Field Cult?vator




O

—
N’

Adjust Linkage Assy

Wing Link Bushing

Bolt, 1 NC x 5 GRS

Bolt, 3/4 NC x 3-1/2
Grease Fitting, 1/8 NPT

Bolt, 5/8 NC x &-1/2

U-Bolt, 5/8 NC x 2-1/2

10-1/2 Ft Rockshaft (L)
10-1/2 Ft Rockshaft (R)

10-1/2 Ft Wing (R)
10-1/2 Ft Wing (L)

Item Part No Description
1 12479
2 88318 Spring Lock Pin
3 12378 Wing Lift Link
4 13000
5 88348 Lock Nut, 1 NC
6 88312
7 12942  Locking Plate
8 13003 Wing Lift Arm (L)
13004 Wing Lift Arm (R)
9 88111
10 88263
11 88130 Lock Washer, 3/4
12 88110 Nut, 3/4 NC
13 88381
14 88129 Lock Washer, 5/8
15 88126 Nut, 5/8 NC
16 88311
x 3-3/4
17 13186
13187
18 12612 Wing Brace Arm
19 13183
13184
20 88131

Flat Washer, 3/4

10-1/2° WING
NON-CURRENT

P1-75786

Item Part No Description

21 12376 Linkage Bushing

22 88157 Bolt, 3/8 NC x 1

23 13215 Tube Clamp

24 88362 lock Washer, 3/8

25 88103 Nut, 3/8 NC

26 88495 Bolt, 7/8 NC x 2-1/2 GR5

27 10399 Axle Cap

28 41233 Hub & Spindle Assembly
10236 Wheel Rim, 15 x 6
11949 Tire, 7.60 x 15
11956 Tube, 7.60/9.5L x 15

29 88341 Lock Washer, 7/8

30 88371 Nut, 7/8 NC

31 10176  Spacer

32 Tandem Wing Axle (R)
13190 -Less Walking Tandem
13191 -With Walking Tandem

Tandem Wing Axle (L)
13189- -Less Walking Tandem
13192 -With Walking Tandem
(See Walking Tandem Pg 88)
33 13205 Rockshaft Strap
34 88290 Bolt, 3/4 NC x 2 GR5

2500 Field Cultivator




10-1/2' WING

NON-CURRENT

ltem Part No Description
1 14374  Wing Lift Link
2 12479 Adjust Linkage Assembly
3 88318 Spring Lock Pin
4 88432 Roll Pin, 5/16 x 2
5 88196 Flat Washer, 1
6 13u048 Wing Link Pin
7 14375 Wing Lift Bracket Assembly
8 12612 Wing Brace Arm
9 88290 Bolt, 3/4 NC x 2 GR5
10 88311 U-Bolt, 5/8 NC x
2-1/2 x 3-3/4
11 88381 Bolt, 5/8 NC x 4-1/2
12 12942 Locking Plate
13 88312 Bolt, 1 NC x 5 GR5
14 88348 lock Nut, 1 NC
15 14603 Truss Rod
16 14604 Truss Upright Supports
17 88157 Bolt, 3/8 NC x 1
18 88362 Lock Washer, 3/8
19 88103 Nut, 3/8 NC
20 13215 Tube Clamp
21 14567 10-1/2 Ft Wing Frame (R)
14568 10-1/2 Ft Wing Frame (L)

Item Part No Description

22

23
2h
25
26
27
28
29
30
31

32
33
34

- 35

36
37

1
i

L W
— —h
O W
-

13189
13192

10236
11949
11956
88495
88341
88371
10176
10399
88126
88263
13205
13186
13187
88111
88131
12376
88130
88110
88129

2500 Field Cultivator

Tandem Wing Axle (R}
-Less Walking Tandem

AT TS A H
~-With Walking Tandem

Tandem Wing Axle (L}
~Less Walking Tandem
-With Walking Tandem
(See Walking Tandem Pg 88)
Wheel Rim, 15 X 6

Tire, 7.60 x 15

Tube, 7.60/9.5L x 15
Bolt, 7/8 NC x 2-1/2 GR5
Lock Washer, 7/8

Nut, 7/8 NC

Shim Spacer

Axle Cap

Nut, 5/8 NC

Grease Fitting, 1/8 NPT
Rockshaft Strap
Rockshaft (L)
Rockshaft (R)

Bolt, 3/4 NC x 3-1/2
Flat Washer, 3/4

Axle Linkage Bushing
Lock Washer, 3/4

Nut, 3/4 NC

Lock Washer, 5/8




35

3-1/2' WING
{ W NON-CURRENT
*
USED WITH: : PAGE
10-1/2" Wing..eoeeoonnenos 34
14 Wing.eweeeeennaoeassns 52
(,) Item Part No Description Item Part No Description

1 13198 3-1/2 Ft Wing (L)
13199 3-1/2 Ft Wing (R)
2 88311 U-Bolt, 5/8 x 2-1/2

x 3-3/4
3 13220 Wing Rest

88129 Lock Washer, 5/8
88126 Nut, 5/8 NC

88293 Bolt, 3/4 NC x 6 GR5
88130 Lock Washer, 3/4
88110 Nut, 3/4 NC

U

2500 Field Cultivator




36

5 FLOATING WING

P1-75748

item Part No Description

h

U B N =

88293
88130
88110
47904
52756
52757
88311

88129

Bolt, 3/4 NC x 6 GRS

Lock Washer, 3/4

Nut, 3/4% NC

Wing Stop

5 Ft Floating Wing (L)

5 Ft Floating Wing (R)
U-Bolt, 5/8 NC x 2-1/2
x 3-3/4

Lock Washer, 5/8

I[tem Part No Description

QO Ww ™

11
12
13

88126
15475
41233
10236
16287
11956
15485
88313
88304

2500 Field Cultivator

Nut, 5/8 NC

Gauge Wheel Leg

Hub €& Spindie Assembly
Rim, 15 x 6

Tire, 9.5L x 15

Tube, 7.60/9.5L x 15
Top Adjustment Assembly
Bolt, 1/2 NF x 3

Lock Nut, 1/2 NF

.

\w/i




Part No Description

w N

15350
15351
17368

15320
88311

13FCW Wing Lock

{(10-1/2 Ft Wing)

17FCW Wing Lock

(10-1/2 & 14 Ft Wings)

27 Ft FCAS Wing lock

5, 6-1/2 & 8 Ft Wing Lock
U-Bolt, 5/8 NC x 2-1/2
x-3-3/4

ftem

- WING LOCKS

P1-75773

Part No Description

(== I« L B

11483

o427
00 127s

88126
88129
88381

2500 Field Cultivator

Wing Lock Pin
Spring Lock Pin
Nut, 5/8 NC
Lock Washer, 5/8

Bolt, 5/8 NC x 4-1/2




10" 19-20, 23-27 HYDRAULICS
13’ 23-24, 26-31 HYDRAULICS

38

S
ltem Part No Description
1T 13234 Coupler Adapter
2 13267 Hose, 3/8 x 72"
3 13254 Tube, 1/2 x 80"
b 13255 Tube, 1/2 x 110"
5 13259 Hose, 3/8 x 18"
6 13262 Hose, 3/8 x 30"
7 14644 Hose, 3/8 x 36" F-F
(10FCW)
25602 Hose, 3/8 x 65" F-F
(13FCW)
8 13423 Hose, 3/8 x 24" F-F
(10FCW)
25597 Hose, 3/8" x 40" F-F
{(13FCW)
9 13235 3/8 NPT Elbow
10 13236 1/2 NPT Elbow
11 13238 Tube Tee

P1-75780

{tem Part No Description
12 11930 Cylinder Pin
13 88352 Spring Lock Pin
14 13681 Lock Channel (1-1/2" Rod)
13690 Lock Channel (2" Rod)
15 42721 Spring Lock Pin
16 15113 Stop Collar Assembly
(1-1/2" Rod)
15116 Stop Collar Assembly
(2" Rod)
17 51241 3 x 24 Standard (5 Ft)
51235 3-1/2 x 24 Standard
(6-1/2 & 8 Ft)
18 51227 4 x 8 Screw Stop (5 Ft)
13303 5 x 8 Screw Stop
- (6-1/2 & 8 Ft)
19 18068 Cylinder Pin
20 88318 Spring Lock Pin

2500 Field Cultivator




10’ 26-33 HYDRAULICS
13’ 30-41 HYDRAULICS

é//p*

< 26 i 13

/

Item -Part No Description

~Sh U WN -

11
12
13

13234  Coupler Adapter

13267 Hose, 3/8 x 72"

13254 Tube, 1/2 x 80%

13255 Tube, 1/2 x 110"

13262 Hose, 3/8 x 30"

13259 Hose, 3/8 x 18"

14644 Hose, 3/8 x 36" F-F
(10FCW)

13265 Hose, 3/8 x 56" F-F
(13FCW)

13423 Hose, 3/8 x 24" F-F
(1T0FCW)

13261 Hose, 3/8 x 30" F-F
(13FCW)

13269 Hose, 3/8 x 84"

13266 Hose, 3/8 x 60"

13263 Hose, 3/8 x 36"

13257 Tube, 1/2 x 75+2"

13238 Tube Tee, 3/8

N
N

S

N,

Item Part No Description

{18'33 & 13’ 37-41 Only)

PI-75749

14
15

16
17
18
19
20
21

22
23
24
25
26
27
28

13236
13237

13235

13235
11930
88352
13690
42721

15116

13303
51235
51241

13478
13260
18068
88318

2500 Field Cultivator

1/2 NPT Elbow

Cylinder Tee

(10 Ft 33 & 13 Ft 37-%1)
3/8 NPT Elbow

(10 Ft 26-31 & 13 Ft 30-34)
3/8 NPT Elbow

Cylinder Pin

Spring Lock Pin

Lock Channel (2" Rod)
Spring Lock Pin

Stop Collar Assembly
(2" Rod)

5 x 8 Screw Stop

3-1/2 x 24 Standard

3 x 24 Standard

Tie Loop (2-1/2 Sq) -
Hose, 3/8 x 24"
Cylinder Pin

Spring Lock Pin




‘g%kﬁi?\i?§‘--"ﬂ 40
13 34-46 ,// "

HYDRAULICS ° 10

14
/ 17 /
/15/ N*\/ //\ /19
f‘\hgiﬁhi(‘\%y///’ ! //
\\::) @£§%§$a
4 <
2\ « \ \
1 20
\ \ 23
\ {13° 41- 46 Only)
22
P1-75750
ltem Part No Description ~ Item_Part No Description
1 13234 Coupler Adapter 15 42721 - Spring Lock Pin
2 13267 Hose, 3/8 x 72" 16 13303 5 x 8 Screw Stop
3 13253 Tube, 1/2 x 120" 17 13261 Hose, 3/8 x 30" F-F
4 13262 Hose, 3/8 x 30" 18 13235 3/8 NPT Elbow
5 13259 Hose, 3/8 x 18" 19 51241 3 x 24 Standard
6 51226 4 x 24 Standard 20 11930 Cylinder Pin
7 13266 Hose, 3/8 x 60" 21 88352 Spring Lock Pin
8 13263 Hose, 3/8 x 36" 22 13265 Hose, 3/8 x 56" F-F
"9 13257 Tube, 1/2 x 75+2" 23 13238 Tube Tee
10 13269 Hose, 3/8 x 84" 24 16384 Tube, 1/2 x 109"
11 13237 Cylinder Tee, 13 Ft 41-46 25 13239 Hose Union
13235 3/8 NPT Elbow, 13 Ft 34-39 26 13287 Tube, 1/2 x 38"
12 13236 1/2 NPT Elbow 27 18068 Cylinder Pin
13 13690 Lock Channel (2" Rod) 28 88318 Spring Lock Pin

14 15116 Stop Collar (2" Rod)

2500 Field Cultivator

gt

Gt g




()

S Item Part No Description

13234
13267
13253
16384
13259
13262
13303
13236
13238
¢ 10 13265

11 13268

12 11930

DN UVTEWN =

Coupler Adapter
Hose, 3/8 x 72"
Tube, /2 x 120
Tube, 1/2 x 109
Hose, 3/8 x 18"
Hose, 3/8 x 30"

Item

P1-75751

17’ 30-34 HYDRAULICS

Part No Description

13
14

" r

15
n 16
17
18

5 x 8 Screw Stop

1/2 NPT Elbow
Tube Tee

Hose, 3/8 x 56"
Hose, 3/8 x 78"
Cylinder Pin

19

20
F-F 21
F-F 22

88352
13235

- -

2500 Field Cultivator

Spring lLock Pin

3/8 NPT Elbow

3-1/2 x 24 Standard
Lock Channel (2" Rod)
Spring Lock Pin
Stop Collar Assembly
(2" Rod)

Hose Union

Tube, 1/2 x 38"
Cylinder Pin

Spring Lock Pin




17' 33-45

HYDRAULICS

ltem

16

Part No Description

D NE WN -

13234
13267
13253
13262
13259
15116

16383
13303
13236
13237
13235
13269
13257
13260
13235

Coupler Adapter

Hose, 3/8 x 72"

Tube, 1/2 x 120"

Hose, 3/8 x 30"

Hose, 3/8 x 18"

Stop Collar Assembly

(2" Rod)

Tube, 1/2 x 109"

5 x 8 Screw Stop

1/2 NPT Elbow

Cylinder Tee (17Ft 40-45)
3/8 NPT Elbow (17Ft 33-38)
Hose, 3/8 x 84"

Tube, 1/2 x 75+2"

Hose, 3/8 x 24"

3/8 NPT Elbow

{17 40-45 Only)

2500 Field Cultivator

\ 17
\
18

20 P1-75752
Item Part No Description (
15 51241 3 x 24 Standard

16 13266 Hose, 3/8 x 60"

17 88352 Spring Lock Pin

18 11930 Cylinder Pin

19 51235 3-1/2 x 24 Standard

20 13268 Hose, 3/8 x 78" F-F

21 13265 Hose, 3/8 x 56" F-F

22 13238 Tube Tee

23 13690 Lock Channel (2" Rod)

24 42721 Spring Lock Pin »
25 13263 Hose, 3/8 x 36"

26 13478 Loop Tie

27 13239 Hose Union *
28 13287 Tube, 1/2 x 38"

29 18068 Cylinder Pin

30 88318 Spring Lock Pin

g




.
\
:"J

10

26 P1-75750

ltem +Rart No Description

13234
13267
13253
13262
13259
51226
13266
13263
13257
13269
13237
13235

SO WROSNHE WN

—t —

12 13236
13 13690
4 15116

()

Coupler Adapter

Hose, 3/8 x 72"

Tube, 1/2 x 120"
Hose, 3/8 x 30"

Hose, 3/8 x 18"

B x 24 Standard

Hose, 3/8 x 60"

Hose, 3/8 x 36"

Tube, 1/2 x 75+2"
Hose, 3/8 x 8u"
Cylinder Tee (17 Ft 45-50)
3/8 NPT Elbow

(17 Ft 38-43}

1/2 NPT Elbow

Lock Channel (2" Rod)
Stop Collar (2" Rod)

\

D

&

17’ 38-50 HYDRAULICS

\

(17' 45-50 Only)

A

Hose, 3/8 x 56" F-F

Hose, 3/8 x 78" F-F

\
22
Item Part No Description

15 42721 Spring Lock Pin
16 13303 5 x 8 Screw Stop
s 13255 TUoSw,
18 13235 3/8 NPT Elbow
19 51241 3 x 24 Standard
20 11930 Cylinder Pin
21 88352 Spring lock Pin
22 13268
23 13238 Tube Tee
24 16384 Tube, 1/2 x 109"
25 13239 Hose Union
26 13287 Tube, 1/2 x 38"
27 18068 Cylinder Pin
28 88318

2500 Field Cultivator

Spring Lock Pin




13’ HD (SERIES I1) 44

MAIN FRAME

10-1/2' WD
Modified Wings Only

12 MAIN FRAME SERIAL

NUMBERS: 5725 & UP

Item Part No Description
1 15694 Pole Hinge (100"}
19906 13 Ft Pole Hinge (120")
2 88385 U-Bolt, 3/8 NC x § x 5-3/4
3 13270 Pole Tube Bracket
13499 Pole Tube Bracket (Use
W/Pole Hinge Only)
q 88103 Nut, 3/8 NC
5 88362 Lock Washer, 3/8
6 13215 Tube Clamp
7 88553 Bolt, 3/8 NC x 1-1/2
8 12724 Hose Bracket
9 88133 Cotter Pin, 3/16 x 2
10 88350 Slotted Nut, 1-1/4 NC
11 12796 Pole Jack (Opt.)
12 11638 Hitch Bolt
i3 18236 Cast Dual Hitch
14 88145 U-Bolt 5/8 NC x 4 x 5-1/4
15 13762 HD Main Pole (100")
19889 HD FCW Main Pole (120")
16 11430 Main Pole Brace (100")
19884 Pole Brace Assy (120")
17 88295 Bolt, 5/8 NC x 6 GR5
18 12918 Locking Plate

100" or 120"

Part ‘No Description

[tem

19 88126 Nut, 5/8 NC

20 88129 Lock Washer, 5/8

21 13227 HD Main Cylinder Anchor

22 Series 1l Tandem Main Axle
15803 -Less Walking Tandem
15804 -With Walking Tandem

(See Walking Tandem Pg 89)

10498 Rim, 15 x 8
11958 Tube, 9.5L/11L x 15
16287 Tire, 9.5L x 15, 8 Ply

23 88290 Bolt, 3/4 NC x 2 GR8

24 88130 Lock Washer, 3/4

25 88110 Nut, 3/& NC

26 88371 Nut, 7/8 NC

27 88341 Lock Washer, 7/8

28 10176 Spacer

29 10399 Axle Cap

30 88495 Bolt, 7/8 NC x 2-1/2 GR5

31 88263 Grease Fitting, 1/8 NPT

32 88293 Bolt, 3/4 NC x 6 GR5

33 13277 Tube Bracket

34 15805 Main Frame

2500 Field Cultivator

P1-75753

e,




()

)

WHD & 10-1/2° WD
Moditied Wings Only

MAIN FRAME SERIAL
13 NUMBERS: 100 & UP

Iltem Part No Description
1 12925 Pole Hinge, (100")
19907 17 Ft Pole Hinge, (120")
2 88385 U-Bolt, 3/8 NC x 4 x 84-3/4
3 13270 Pole Tube Bracket
13499 Pole Tube Bracket (Use
W/Pole Hinge Only)
j 88103 Nut, 3/8 NC
5 88362 Lock Washer, 3/8
6 13215 Tube Clamp
7 88553 Bolt, 3/8 NC x 1-1/2
8 12724 Hose Bracket
5 88133 Cotter Pin, 3/16 x 2
10 88350 Slotted Nut, 1-1/4 NC
11 12796 Pole Jack {Opt.)
12 11638 Hitch Bolt
13 18236 Cast Dual Hitch
14 88145 U-Boit, 5/8 NC x 4 x 5-1/4
15 13762 HD Main Pole (100")
19889 HD FCW Main Pole (120")
16 13194 Main Pole Brace (100%)
19886 Pole Brace Assembly (120")
17 88295 Bolt, 5/8 NC x 6 GR5
18 12918 Locking Plate
19 88126 Nut, 5/8 NC
20 88129 Lock Washer, 5/8
21 13227 HD Main Cylinder Anchor
22 88386 U-Bolt, 3/8 NC x 2-1/2

x 3-1/4

17" HD
(SERIES 1)
MAIN FRAME

P1-75753

Iltemm Part No Description
23 88290 Bolt, 3/4 NC x 2 GR3
24 88130 Lock Washer, 3/4
25 88110 Nut, 3/4 NC
26 88371 Nut, 7/8 NC
27 88341 Lock Washer, 7/8
28 10176  Spacer
29 10399 Axle Cap
30 88495 Bolt, 7/8 NC x 2-1/2 GRS
31 88263 Grease Fitting, 1/8 NPT
32 88293 Bolt, 3/4 NC x 6 GR5
33 13277 Tube Bracket
34 153431 Main Frame
35 Series 11 Main Axle
15566 -Less Walking Tandem
15802 -With Walking Tandem
HD Series 11 Main Axle
(14 Ft Wing Models Only)
15399 -Less Walking Tandem
18185 -With Walking Tandem
(See Walking Tandem Pg 89)
10498 Rim, 15 x 8
11958 Tube, 9.5L./11L x 15
16287 Tire, 9.5L x 15, 8 Ply
36 13500 Frame Tube Bracket

2500 Field Cultivator




17° HD (SERIES II) MAIN

NON-CURRENT

P1-75788

St

2500 Field Cultivator



87

17' HD (SERIES 1l) MAIN FRAME

NON-CURRENT

MAIN FRAME SERIAL
NUMBERS: 139 - 999

Item Part No Description

 ; () Item Part No Description

(

)

WO U W -

15
16

17

88133
88350

Cotter Pin, 3/16 x 2

Castle Nut, 1-1/4 NC

Pole Jack (Opt.)

Cat Hitch

Hitch Bolt

Lock Washer, 5/8

Nut, 5/8 NC

Hose Bracket

U-Bolt, 5/8 NC x 4 x 5-1/4
Main Pole Brace

Bolt, 3/4 NC x 2 GRS
Locking Plate

Pole Hinge

Hub & Spindle

Wheel Rim, 15 x 6

Tire, 7.60 x 15

Tube, 7.60/9.5L x 15

Bolt, 5/8 NC x 6 GR5
Tandem Main Axle (L)
(Less Walking Tandem])
Tandem Main Axle (R)
(Less Walking Tandem)

One Piece Replacement Axle
-Less Walking Tandem
-With Walking Tandem

(See Walking Tandem Pg 88)

18 88293 Hex Bolt, 3/4 NC x 6 GR5
19 13188 Main Pole
20 13167 Main Frame
21 13277 Tube Bracket
22 12959 Main Axle Support
& Kidney
23 13227 Cylinder Anchor
24 88371 Nut, 7/8 NC
25 88341 Lock Washer, 7/8
26 10399 Axle Cap
27 88263 1/8 NPT Grease Fitting
28 88495 Bolt, 7/8 NC x 2-1/2 GR5
29 13500 Frame Tube Bracket
30 88386 U-Bolt, 3/8 NC x 2-1/2
x 3-1/4
31 13215 Tube Clamp
32 88553  Bol, 3/8 NC x 1-1/2
33 10176 Spacer
34 88362 Lock Washer, 3/8

35 88163 Nut, 3/8 NC

36 88110 Nut, 3/4 NC
37 88130 Lock Washer, 3/4
38 88385 U-Bolt, 3/8 NC x 4
X 4-3/4
39 13499 Big Pole Tube Bracket

2500 Field Cultivator




8 HD WING

Item Part No Description item Part No Description
1 14374 Wing Lift Link Tandem Wing Axle (L)
2 88318 Spring Lock Pin 15303 -Less Walking Taiidem
3 12479 Adjust Linkage Assembly 15405 -With Walking Tandem
12377  Clevis Assembly (See Walking Tandem Pg 87)
12478 Threaded Assembly 10498 Rim, 15 x 8
4 14404 Wing Link Pin 16287 Tire, 9.5L x 15
5 88196 Flat Washer, 1 11958 Tube, 9.5L/11L x 15
6 88432 Roll Pin, 5/16 x 2 18 88290 Bolt, 3/4 NC x 2 GRS
7 88111 Bolt, 3/4 NC x 3-1/2 GR5 19 11930 Cylinder Pin
8 88312 Bolt, 1 NC x 5 GR5 20 88352 Spring Lock Pin
9 88348 Lock Nut, 1 NC 21 88495 Bolt, 7/8 NC x 2-1/2 GR5
10 88110 Nut, 3/4 NC 22 88341 Lock Washer, 7/8
11 88130 Lock Washer, 3/4 23 88371 Nut, 7/8 NC
12 88131 Flat Washer, 3/4 24 10176  Spacer
13 12376 Wing Axle Linkage Bushing 25 10393 Axle Cap
14 14782 8 Ft Rockshaft (R) 26 88263 Grease Fitting, 1/8 NPT
14743 8 Ft Rockshaft (L)} 27 14917 8 Ft Wing (R)
15 15414 Brace Arm 14918 8 Ft Wing (L)
16 15296 Rockshaft Strap 28 15559 Wing Lift Bracket
17 Tandem Wing Axle (R} 28 12942 Locking Plate
15302 -Less Walking Tandem 30 88381 Bolt, 5/8 NC x 4-1/2 GRS
15404 -With Walking Tandem 31 88129 Lock Washer, 5/8
32 88126 Nut, 5/8 NC

2500 Field Cultivator

[N

.E\ |

Neppsr’




()

item_Part No. Description

1
2

s w

Ooo~N®

10

12
13
14
15
16
17
i8
19
20
21
22
23
24

88318
12479
12477
12478
14374
88111
54174
54175
88263
88381
12612
15559
88432
14404
88196
88348
88312
88110
88130
14603
88129
88126
12942
88290
88352
11930

15302
15404

Spring Lock Pin

Adjust Linkage Assy
Clevis Assembly
Threaded Assembly

HD Wing Lift Link

Bolt, 3/4 NC x 3-1/2 GR5
10-1/2 Ft Rockshaft (R)
10-1/2 Ft Rockshatt (L)
Grease Fitting, 1/8 NPT
Bolt, 5/8 NC x 4-1/2 GR5
Wing Brace Arm
Modified Wing Lift Bracket
Roli Pin, 5/16 x 2

Wing Link Pin

Flat Washer, 1"

Lock Nut, 1 NC

Bolt, 1 NC x 5 GR5

Nut, 3/4 NC

Lock Washer, 3/4

Truss Rod

Lock Washer, 5/8

Nut, 5/8 NC

Locking Plate

Bolt, 3/4 NC x 2 GRs
Spring Lock Pin

Cylinder Pin

Tandem Wing Axle (R)
-Less Walking Tandem
-With Walking Tandem

10-1/2’ HD WING

tem Part No. Description

25
26
27
28
29
30
31
32

34
35
36
37

15303
15405

10498
16287
11958
10176
88371
88341
10399
88495
15296
88103
88362
13215
88157
14604
12376
88131
54259
54260

54356
88126
88129
88311

2500 Field Cultivator

Tandem Wing Axie (L)
-Less-Walking Tandem
-With Walking Tandem
{See Walking Tandem P
Rim, 15x 8

Tire, 9.5L x 15

Tube, 9.5L/11L x 15
Spacer

Nut, 7/8 NC

Lock Washer, 7/8

Axle Cap

Boit, 7/8 NC x 2-1/2 GRS
Rockshatt Strap

Nut, 3/8 NC

Lock Washer, 3/8

Tube Clamp

Bolt, 3/8 NC x 1

Truss Upright

Linkage Bushing

Flat Washer, 3/4

HD 10-1/2 Ft Wing (R)

HD 10-1/2 Ft Wing (L)

Also Req'd W/Wing Replacement
Wing Rest

Nut, 5/8 NC

Lock Washer, 5/8

U-Bolt, 5/8 NC x 2-1/2 x

x 3-3/4

feSr 4%
87)




50

14’ HD TBP WING
NON-CURRENT

P1-75756

,,,,,,,,,

2500 Field Cultivator



51

ltem Part:No Description
1 15345  Auxiliary Hinge (R)
15346  Auxiliary Hinge (L)
2 8838 U-Bolt, 3/8 NC x 2-1/2
' x 3-1/4
3 88362 Lock Washer, 3/8
4 88103 Nut, 3/8 NC
5 88335 Bolt, 3/4 NC x 7 GR5
6 13520 Hinge Bracket, 2 x 5-1/2
7 88110 Nut, 3/4 NC
8 88130 Lock Washer, 3/4
9 88290 Bolt, 3/4 NC x 2 GRS
10 12943 Bracket, 1-1/2 x 4-7/8
11 88553  Bolt, 3/8 NC x 1-1/2
12 13215 Tube Clamp
13 13500 Tube Bracket Frame
14 19893 Adjustment Rod
15 88125 Nut, 1 NC
16 20434 Adjustment Support
17 88311 U-Bolt, 5/8 NC x 2-1/2
x 3-3/4
18 19642 Adjustment Tube
19 19649 Anchor Assembly
20 88371 Nut, 7/8 NC
21 88341 Lock Washer, 7/8
22 10176  Spacer
23 Tandem TBP Wing Axle (L)
19635 -lLess Walking Tandem
19895 -With Walking Tandem
Tandem TBP Wing Axle (R)
19636 -Less Walking Tandem
19896 -With Walking Tandem

{See Walking Tandem Pg 87)

2500 Field Cultivator

Tube, 9.5L/11L x 15

Bolt, 7/8 NC x 2-1/2 GRS
Grease Fitting, 1/8 NPT
Bolt, 5/8 NC x 6 GRS
Bolt, 3/4 NC x 5 GRS
Boit, 5/8 NC x 5 GR5

14 Ft TBP Wing (R)

14 Ft TBP Wing (L)

Bolt, 5/8 NC x 4-1/2 GR5

1 NC x 5 GR5

item Part No Description
10498 Rim, 15 x 8
16287 Tire, 9.5L x 15
11958
24 88495
25 10399 Axle Cap
26 19650 2" Wide Axle Cap
27 88263
28 19534 Backing Plate
29 88295
30 88356 Lock Nut, 3/4 NC
31 88305
32 88395
33 20078
20079
34 19243  Strap
35 88381
36 20368 14 Ft Wing Brace
37 88348 Lock Nut, 1 NC
38 88312 Bolt,
39 12612 Wing Brace Arm
40 88196 Flat Washer, 1"
41 88432 Roll Pin, 5/16 x 2
42 14404 Wing Link Pin
43 14374 HD Wing Lift Link
44 15559 Wing Lift Bracket
45 12942 Locking Plate
46 88129 Lock Washer, 5/8
47 88126 Nut, 5/8 NC




14 HD WING

NON-CURRENT

52

U-Bolt, 3/8 NC x 2-1/2

p—
ar
Nt S’

U-Bolt, 5/8 NC x 2-1/2
Wing Link Bushing

Bolt, 5/8 NC x 8-1/2 GR5

Bolt, 1 NC x 5 GRS

Bolt, 3/4 NC x 7 GR5
Bolt, 5/8 NC x 5 GR5

Auxiliary Hinge Bracket
Bolt, 3/4 NC x 2 GRs8

14 Ft Wing Frame (R)

Item Part No Description
1 88386
x 3-1/4
2 12840 Auxiliary Hinge
12945  Auxiliary Hinge
3 88126 Nut, 5/8 NC
4 88129 Lock Washer, 5/8
5 88311
X 3-3/4
6 13000
7 12378 Wing Lift Link
8 13003 Wing Lift Arm (L)
13004 Wing Lift Arm (R)
9 88381
10 12942 Locking Plate
11 88312
12 88348 Lock Nut, 1 NC
13 12612 Wing Brace Arm
14 88335
15 13520 Hinge Bracket
16 88395
17 12943
18 88290
19 88130 Lock Washer, 3/4
20 88110 Nut, 3/4 NC
21 12888
12944

14 Ft Wing Frame (L)

2500 Field Cultivator

¥\ PI-75791
31
~ Item Part No Description (}
22 88553  Bol, 3/8 NC x 1-1/2
23 13215 Tube Clamp
24 13500 Frame Tube Bracket
25 88362 Lock Washer, 3/8
26 88103 Nut, 3/8 NC
27 Tandem Wing Axle (L)
13414 -Less Walking Tandem
13416 -With Walking Tandem
Tandem Wing Axle (R)
13415 -Less Walking Tandem -
13417 -With Walking Tandem
(See Walking Tandem Pg 88)
28 10210 Adjustment Bolt, 3/4 NC -
29 10171 Cylinder Anchor
30 88131 Flat Washer, 3/4
31 88291 Bolt, 3/4 NC x 3 GR5
32 88495 Bolt, 7/8 NC x 2-1/2 GR5
33 88263 Grease Fitting, 1/8 NPT
34 10399 Axle Cap
35 10176 Spacer
36 88341 Lock Washer, 7/8
37 8837t Nut, 7/8 NC
38 #1233 Hub & Spindle o
10236 Wheel Rim, 15 x 6 P
11949  Tire, 7.60 x 15 e
11956 Tube, 7.60/9.5L x 15




()

14’ HD WING
NON-CURRENT

Item Part No Description
1 14374 Wing Lift Link
..2. 14804 Wing Link Pin
3 88196 Flat Washer, 1
4 88432 Roll Pin, 5/16 x 2
5 12612 Wing Brace Arm
6 14375 Wing Lift Bracket Assy
7 12942 Locking Plate
8 88381 Bolt, 5/8 NC x 4-1/2
9 88311 U-Bolt, 5/8 NC x 2-1/2
x 3-3/4
10 88386 U-Bolt, 3/8 NC x 2-1/2
x 3-1/4
11 88362 Lock Washer, 3/8
12 88103 Nut, 3/8 NC
13 88129 Lock Washer, 5/8
14 88126 Nut, 5/8 NC
15 88290 Bolt, 3/4 NC x 2 GRS
16 88130 Lock Washer, 3/4
17 88110 Nut, 3/4 NC
18 14562 14 Ft Wing Frame (R)
14563 14 Ft Wing Frame (L)
19 12945  Auxiliary Hinge (R}
12940 Auxiliary Hinge (L)
20 13688 Sleeve Tube Assembly
21 88395 Bolt, 5/8 NC x 5 GRS
22 12943  Auxiliary Hinge Bracket
23 13520 Front Hinge Bracket

P1-75792

ltem Part No Description

24

25
26
27
28
29
30
31
32

33
34
35
36
37
38
39
40

13414
13416

2500 Field Cultivator

Tandem Wing Axle (L)
-Less Walking Tandem
~With Walking Tandem
Tandem Wing Axle (R)
-Less Walking Tandem
-With Waiking Tandem
(See Walking Tandem Pg 88)
Hub & Spindle Assembly
Wheel Rim, 15 x 6

Tire, 7.60 x 15

Tube, 7.60/9.5L x 15
Bolt, 3/8 NC x 1-1/2

Bolt, 3/4 NC x 7 GR5
Lock Nut, 1 NC

Bolt, 1 NC x 5 GR5
Tube Clamp

Bolt, 3/4 NC x 3 GRs
Flat Washer, 3/4
Adjustment Bolt, 3/4 NC
x 4-1/2

Bolt, 7/8 NC x 2-1/2 GR5
Lock Washer, 7/8

Nut, 7/8 NC

Grease Fitting, 1/8 NPT
Spacer

Axle Cap

Cylinder Anchor

Frame Tube Bracket




54

NON-CURRENT

2500 Field Cultivator



v_--\
——
AY
"\_/

-

55

- ( ) Item Part No Description

WO UTE WKN =

10

11
12
13
14
15
16
17
18

19

20
21
22
23

14374
14404

Wing Lift Link

Wing Link Pin

Fiat Washer, i

Roll Pin, 5/16 x 2
Wing Brace Arm

Wing Lift Bracket Assy
Locking Plate

Bolt, 5/8 NC x u4-1/2
U-Bolt, 5/8 NC x 2-1/2
x 3-3/4

U-Bolt, 3/8 NC x 2-1/2
x 3-1/4

Lock Washer, 3/8

Nut, 3/8 NC

Lock Washer, 5/8

Nut, 5/8 NC

Bolt, 3/4 NC x 2 GRS
Lock Washer, 3/4

Nut, 3/4 NC

14 Ft Wing Frame (R)
14 Ft Wing Frame (L)
Auxiliary Hinge (R)
Auxiliary Hinge (L)
Sieeve Tube Assembly
Bolt, 5/8 NC x 5 GR5
Front Hinge Bracket
Auxiliary Hinge Bracket

14' HD WING
NON-CURRENT

Tandem Wing Axle (R)
-Less Walking Tandem

Botom e “Tomom Almcen
Farnucin

Tandem Wing Axle (L)
-Less Walking Tandem

-With Walking Tandem

{See Walking Tandem Pg 87)
Tube, 9.5L/11L x 15

Bolt, 3/4 NC x 7 GR5

Bolt, 1 NC x 5 GR5

Bolt, 3/4 NC x 3 GR5
Adjustment Bolt, 3/4 NC

Bolt, 7/8 NC x 2-1/2 GR5

CGrease Fitting, 1/8 NPT

Item Part No Description
24
15302
15404 -With Walking
15303
15405
10498 Rim, 15 x 8
16287 Tire, 9.5L x 15
11958
25 88553 Bolt, 3/8 NC x 1-1/2
26 88335
27 88348 Lock Nut, 1 NC
28 88312
29 13215 Tube Clamp
30 88131 Flat Washer, 3/4
31 88291
32 10210
X 4-1/2
33  88u95
34 88341 Lock Washer, 7/8
35 88371 Nut, 7/8 NC
36 88263
37 10176 Spacer
38 10399 Axle Cap
39 10171 Cylinder Anchor
4o 13500

2500 Field Cultivator

Frame Tube Bracket




56

10-1/2' HD MODIFIED WING

NON-CURRENT

2500 Field Cultivator



4

()

57

ltem Part No Description

WA

o~ W,

11
12

i3
14
15
16

17
18
19
20
21

22
23
24
25
26
27
28

29
30

88312
88348
88318
12879
12477
12478
14374
88311

15547

15300
15301
88452

88263

10399

88311

88129
88126
19518
15548
15549
88381
19243
88131
12376
16441

15580

88295
88395
12943
19534
15296
88495
10498
16287

11958
10176
88386

Bolt, 1 NC x 5 GR 5
Lock Nut, 1 NC

Spring Lock Pin

Adjust Linkage Assy
Clevis Assembly
Threaded Assembly

HD Wing Lift Link

Bolt, 3/4 NC x 3-1/2 GRS
Shim

10-1/2 Ft Rockshaft (R)
10-1/2 Ft Rockshaft (L)
Bolt, 7/8 NC x 3 GR5
Grease Fitting, 1/8 NPT
Axle Cap

U-Bolt, 5/8 NC x 2-1/2
x 3-3/4
Lock Washer,
Nut, 5/8
10-1/2 Ft Wing Brace
Modified 10-1/2 Ft Wing (R)
Modified 10-1/2 Ft Wing (L)
Bolt, 5/8 NC x 4-1/2 GRS
Strap

Flat Washer, 3/u4

Linkage Bushing

Wing Stop

(6-1/2 Ft HD Mod Wing)
Wing Stop

(8 Ft HD Mod Wing)

Bolt, 5/8 NC x 6 GR5
Bolt, 5/8 NC x 5 GRS
Bracket

Backing Plate

Rockshaft Strap

Bolt, 7/8 NC x 2-1/2 GR5
Rim, 15 x 8

Tire, 9.5L x 15

Tube, 9.5L/11L x 15
Spacer

U-Bolt, 3/8 NC x 2-1/2

x 3-1/4

5/8

10-1/2' HD MODIFIED WING

NON-CURRENT

Iltem Part No Description

31
32
33
34

35
36
37
38
39
50
i1
42
43
L
45
46
37

48
49
50

52

53
54
55
56
57

88341
88371
13500

15302
15404

15303
15405

88388
88352
11930
88290
88412

2500 Field Cultivator

Lock Washer, 7/8

Nut, 7/8 NC

Frame Tube Bracket
Tandem Wing Axle (R)
~Less Walking Tandem

~-With Walking Tandem
Tandem Wing Axle (L)
-Less Walking Tandem

-With Walking Tandem

(See Walking Tandem Pg 87)
U-Bolt, 5/8 NC x 4 x 3-1/4
Spring Lock Pin

Cylinder Pin

Bolt, 3/84 NC x 2 GRS

Bolt, 3/4 NC x 3-1/2

Tube Support Plate

Tube Support
Lock Washer,
Nut, 3/8 NC
Bolt, 3/8 NC x 1-1/2
Hinge Bracket

3/8

‘Frame Bolt

Auxiliary Hinge (L)
Auxiliary Hinge (R)
Locking Plate

Flat Washer, 1"

Wing Link Pin

Roll Pin, 5/16 x 2
Mod Wing Lift Bracket
(6-1/2 HD Mod Wing)
Mod Wing Lift Bracket
{8 Ft HD Mod Wing)
Tube Clamp

Base Plate

lLock Washer, 3/4
Nut, 3/4 NC

HD Wing Brace Arm
(6-1/2 Ft Mod Wing)
HD Wing Brace Arm
(8Ft Mod Wing)




6-1/2 HD MODIFIED WING

NON-CURRENT

Item Part No Description
1 88103 Nut, 3/8 NC
2 88362 Lock Washer, 3/8
3 13215 Tube Clamp
4 88553  Boit, 3/8 NC x 1-1/2
5 15543 Base Plate
6 13500 Frame Tube Bracket
7 88386 U-Boit, 3/8 NC x 2-1/2
x 3-1/4
8 88412 Bolt, 3/8 NC x 3-1/2
9 15683 Plate
10 15913 Mounting Arm
11 19893  Adjustment Rod
12 88125 Nut, 1 NC
13 88311 U-Bolt, 5/8 NC x 2-1/2
X 3-3/4
88129 Lock Washer, 5/8
88126 Nut, 5/8 NC
14 20434 Adjustment Support
15 19642  Adjustment Tube
16 88110 Nut, 3/4 NC
17 88130 Lock Washer, 3/4
18 16439 Modified 6-1/2 Ft Wing (L)
16440 Modified 6-1/2 Ft Wing (R)

Pi-75759

Iltem Part No Description

19 10176 Spacer

20 19650 2" Wide Axle Cap

21 88263 Grease Fitting, 1/8 NPT

22 88290 Bolt, 3/4 NC x 2 GRS

23 88356 Lock Nut, 3/& NC

24 19649 Anchor Assembly

25 88305 Bolt, 3/4 NC x 5 GRS

26 10399 Axle Cap

27 88495 Bolt, 7/8 NC x 2-1/2 GRS
88341 Lock Washer, 7/8
88371 Nut, 7/8 NC

28 88398 Bolt, 1 NC x 4 GRS

29 88293 Bolt, 3/4 NC x 6 GRS

30 14374 HD Wing Lift Link

31 88348 Lock Nut, 1t NC

32 20432 TBP Single Wing Axle (L)
20433 TBP Single Wing Axle (R)
41233 Hub & Spindle Assembly
10498 Rim, 15 x 8
11951  Tire, 11.L x 15
11958 Tube, 9.5L x 15

33 13270 Pole Tube Bracket

2500 Field Cultivator




59

<3 6-1/2° HD MODIFIED WING
= \///;ﬂ ~ NON-CURRENT

P1-75789

ltem Part No Description ltem Part No Description
1 88371 Nut, 7/8 NC 13 88291 Bolt, 3/4 NC x 3 GR5
2 88341 Lock Washer, 7/8 14 41233 Hub & Spindle
3 16842 Single Wing Axle (L) 10498 Rim, 15 x 8
16443  Single Wing Axle (R) 11951  Tire, 11.L x 15
4 88398 Bolt, 1 NC x 4 GR5 11958 Tube, 9.5L/11L x 15
5 14374 HD Wing Lift Link 15 88495 Bolt, 7/8 NC x 2-1/2 GR5
6 88348 Lock Nut, 1 NC 16 10399 Axle Cap
7 88293 Bolt, 3/8 NC x 6 88263 Grease Fitting, 1/8 NPT
8 16439 Modified 6-1/2 Ft 17 10176  Spacer
Wing (L) 18 10210 Adjustment Bolt, 3/4 NC
16440  Modified 6-1/2 Ft x 4-1/2
Wing (R)
9 88110 Nut, 3/4 NC Note: Style Of Wing Axle Shown
10 88130 Lock Washer, 3/4 Has Been Replaced By A Top-Bypass
11 15950 Extended Cylinder Anchor Axle, See 6-1/2 FT Modified
12 88131 Flat Washer, 3/4 Top-Bypass Wing On Following

Page.

2500 Field Cultivator




OF LN
v [ 4

60

RAANICIEN AN
AT i bs L

IVING

Item Part No Description

WO WEWN=

11
12
13
14

15
16
17
i8
19
20
21
22
23

88110
88130
88293
88362
15543
88553
13215
13500
88386

88103
15913
88126
88129
88311

15683
88412
13270

Nut, 3/4 NC

Lock Washer, 3/4
Bolt, 3/4 NC x 6 GRS
Lock Washer, 3/8
Base Plate

Bolt, 3/8 NC x 1-1/2

Tube Ciamp

Tube Bracket Frame
U-Bolt, 3/8 NC x 2-1/2
x 3-1/4

Nut, 3/8 NC
Mounting Arm

Nut, 5/8 NC

Lock Washer, 5/8
U-Bolt, 5/8 NC x 2-1/2
x 3-3/4

Plate

Bolt, 3/8 NC x 3-1/2
Pole Tube Bracket
Boit, 3/4 NC x 5 GRS
Adjustment Tube
Anchor Assembly
Bolt, 1 NC x 4 GRs
Wing Lift Link

Lock Nut, 1 NC

P1-75758

Item Part No Description

24 15560 8 Ft Mod Wing (R)
15561 8 Ft Mod Wing (L)

25 88290 Bolt, 3/4 NC x 2 GRS8

26 88263 Grease Fitting, 1/8 NPT

27 19650 2" Wide Axle Cap

28 88356 Lock Nut, 3/4 NC

29 10399 Axle Cap

30 Tandem TBP Wing Axle (L)
19635 -Less Walking Tandem
19895 -With Walking Tandem

Tandem TBP Wing Axle (R)
19636 -lLess Walking Tandem
19896 -With Walking Tandem
(See Walking Tandem Pg 87)

10498 Rim, 15 x 8
16287 Tire, 9.5L x 15
11958 Tube, 9.5L/11L x 15

31 88495 Bolt, 7/8 NC x 2-1/2 GRS

32 10176  Spacer

33 88371 Nut, 7/8NC

34 88341 Lock Washer, 7/8

35 20434 Adjustment Support

36 19893 Adjustment Rod

37 88125 Nut, 1 NC

2500 Field Cultivator




Item --..

61

Part No Description

Ny E oW

88371

1
1

5
15

= N

30
40
15303
15405

88398
14374
88348
88293
15560
15561

Nut, 7/8 NC

Tandem Wing Axle (R)
~Less Waiking Tandem
-With Walking Tandem
Tandem Wing Axle (L)
-Less Walking Tandem
-With Walking Tandem
(See Wikg Tandem Pg 87)
Bolt, 1 NC x 4 GRS
Wing Lift Link

Lock Nut, 1 NC

Bolt, 3/4 NC x 6 GR5
Modified 8 Ft Wing (R)
Modified 8 Ft Wing (L)

P1-75790

ltem Part No Description
8 88110 Nut, 3/4 NC
9 88130 Lock Washer, 3/4
i0 15350 Extended Cyiinder Anchor
11 10210 Adjustment Bolt
12 88131 Flat Washer, 3/4
13 88291 Bolt, 3/4 NC x 3 GRS
14 88263 Grease Fitting, 1/8 NPT
15 10498 Rim, 15 x 8
16287 Tire, 9.5L x 15
11958 Tube, 9.5L/11L x 15
16 88495 Bolt, 7/8 NC x 2-1/2 GR5
17 10399 Axle Cap
18 10176 Spacer
19 88341 Lock Washer, 7/8

2500 Field Cultivator




ltem Part No Description

1

W

~ o

88311

16341
15691
88129
88126
15320

88137
11483

U-Bolt, 5/8 NC x 2-1/2

x 3-3/4

17 Ft Wing Lock

Mod 13 Ft Wing Lock

Lock Washer, 5/8

Nut, 5/8 NC

8 Ft Wing Lock

(17Ft HD 8Ft Wing Models)
Spring Lock Pin

Wing Lock Pin

Item Part No Description

11

12

88381
88292
18164
15689

17368

2500 Field Cultivator

Bolt, 5/8 NC x 8-1/2 GR5
Bolt, 5/8 NC x 3-1/2 GR5
Wing Lock Extension

(HD 10-1/2 Ft, HD 14 Ft. &
Mod. 6-1/2 Ft Wing Models)
Wing Lock Extension

{(Mod. 8 Ft Wing Models)

27 Ft Wing Lock

(13 Ft HD 8 Ft Wing Models)




Hose, 3/8 x 18" F-F
Hose, 3/8 x 30" F-F

3-1/2 x 24 Standard

(13 Ft HD 37-41 &

(13 Ft HD 30-34 ¢

Item Part No Description
1 13234 Coupler Adapter
2 13267 Hose, 3/8 x 72"
3 13253 Tube, 1/2 x 120"
4 14850
5 13261
6 13236 1/2 NPT Elbow
7 51241
8 13266 Hose, 3/8 x 60"
9 51235 3 x 24 Standard
10 13235 3/8 NPT Elbow
11 13257 Tube, 1/2 x 75"+2
12 13269 Hose, 3/8 x 84"
13 13237 Cylinder Tee
17 Ft HD 40-45)
13235 3/8 NPT Elbow
17 Ft HD 33-38)
14 13681

1-1/2" Channel Lock

20

(13°H

P1-75760

Item Part No Description

15
16
17

18
19
20
21
22
23

24
25
26
27
28
29
30

42721
13238

13261
13265
13263
13478
13260
88352
11930
13265
13268
16384
13239
13287
51227
15113
18068
88318

2500 Field Cultivator

Spring Lock Pin
Tube Tee

Hose, 3/8 x 30" F-
Hose, 3/8 x 56" F
Hose, 3/8 x 36"
Tie Loop

Hose, 3/8 x 24"
Spring Lock Pin
Cylinder Pin

Hose, 3/8 x 56" F-
Hose, 3/8 x 78" F-
Tube, 1/2 x 109"
Hose Union

Tube 1/2 x 38"

4 x 8 Screw Stop
Stop Collar
Cylinder Pin
Spring Lock Pin

D37-41 &

17" HD 40- 45 Only)

13FCW)
13FCW)

mm
—

F (13FCW)
F (17FCW)




64

13’ HD 34-46 HYDRAULICS
17° HD 38-50 HYDRAULICS

?—ﬂll

N—

=

11

RN

\,

ltem Part No

(13'np 41-46 &
17°H0 45- 50 Oaly)

el “ By
%B\ B

19
PE-75761

20

Description

Hose, 3/8 x 18" F-F
Hose, 3/8 x 30" F-F

Cylinder Tee (13" HD
41-46 & 17 Ft HD 45-50)
3/8 NPT Elbow (13' HD
34-39 § 17' HD 38-43)

Item Part No Description
1 13234 Coupler Adapter
2 13267 Hose, 3/8 x 72"
3 13253 Tube, 1/2 x 120"
4 14850
5 13261
6 13236 1/2 NPT Elbow
7 51226 4 x 24 Standard
8 13266 Hose, 3/8 x 60"
9 51241 3 x 24 Standard
10 13235 3/8 NPT Elbow
11 13257 Tube, 1/2 x 75+2"
12 13269 Hose, 3/8 x 8u"
13 13237
13235
14 13681

1-1/2" Channel Lock

15
16

18
19
20
21

22
23
24
25
26
27
28

42721
13238
13261
13265
13263
88352
11930
13265
13268
16384
13239
13287
51227
15113
18068
88318

2500 Field Cultivator

Spring Lock Pin
Tube Tee

Hose, 3/8 x 30" F-F (13FCW)
Hose, 3/8 x 56" F-F (17FCW)
Hose, 3/8 x 36" F-F

Spring Lock Pin

Cylinder Pin

Hose, 3/8 x 56" F-F (13FCW)
Hose, 3/8 x 78" F-F (17FCW)
Tube, 1/2 X 109"

Hose Union

Tube, 1/2 x 38"

4 x 8 Screw Stop

Stop Collar

Cylinder Pin

Spring Lock Pin




17' HD 45-57 HYDRAULICS

1\ (17" Wo 2‘32-57 Only)
\ 20
~

P1~75762 SN /&%

26
Item Part No Description Item Part No Description
1 13234 Coupler Adapter 16 13265 Hose, 3/8 x 56" F-F
2 13267 Hose, 3/8 x 72" ‘ 17 13269 Hose, 3/8 x 84"
. 3 13287 Tube, 1/2 x 38" 18 21947 Tube, 1/2 x 60+4"
4 13239 Hose Union 19 13263 Hose, 3/8 x 36"
5 15995 Hose, 3/8 x 24" {M-M) 20 13235 3/8 NPT Elbow
. 6 13498 Tube, 1/2 x 113+7" 21 88352 Spring lLock Pin
7 13264 Hose, 3/8 x 48" 22 11930 Cylinder Pin
8 13236 1/2 NPT Elbow 23 42721 Spring Lock Pin
9 42578 4 x 6.88 Top Bypass 24 13681 Lock Channel (1-1/2 Rod)
14522 14 x 8 Bottom Bypass 25 15113  Stop Collar (1-1/2 Rod)
(Non-Current) 26 18068 Cylinder Pin
10 16384 Tube, 1/2 x 109" 27 13423 Hose, 3/8 x 23" F-F
11 13268 Hose, 3/8 x 78" F-F 28 88318 Spring Lock Pin
12 12062 5 x 24 Standard 29 13260 Hose, 3/8 x 24"
13 13266 Hose, 3/8 x 60" 30 13259 Hose, 3/8 x 18"
14 51241 3 x 24 Standard 31 13253 Tube, 1/2 x 120"
Y 15 13235 3/8 NPT Elbow 32 13238 Tube Tee
- (17 Ft HD 45-50) 33 13257 Tube, 1/2 x 75+2"
13237 Cylinder Tee 34 42579 4 x 8 TBP Screw Stop
(17 Ft HD 52 Only) 35 21082 Tube, 1/2 x 44"

2500 Field Cultivator




66

17 HD MODIFiIED 51-565
HYDRAULICS

13’ HD MODIFIED 47-52
HYDRAULICS

»f\\\ m

SAE
%/
7\

2500 Field Cultivator




Item

67

Part No Description

SWN -

—t
—_ 0w e~

12
13
14
15

16
17

13234
13267
13253
13258
13257
15811
15699
42579

13236
42721

15113
13681
42578

14522
13423
13287

13239
16384

pa e L

13260
13255

Coupler Adapter

Hose, 3/8 x 72"

Tube, 1/2 x 120"

Tube, 1/2 x 60"+2 (13FCW)
Tube, 1/2 x 75"+2 (17FCW)
Tube, 1/2 x 65" (13FCW)
Tube, 1/2 x 86" (17FCW)
4 x 8 Top Bypass Screw
Stop

1/2 NPT Elbow

Spring Lock Pin

1-1/2" Stop Collar
1-1/2" Channel Lock

4} x 6.88 Top Bypass

4 x 8 Bottom Bypass
Hose, 3/8 x 24" F-F
Tube, 1/2 x 38"

Hose Union

Tube, 1/2 x 109"

Hose, 3/8 x 24"

Tube, 1/2 x 110"

17" HD MODIFIED 51-565
HYDRAULICS
13’ HD MODIFIED 47-52
HYDRAULICS

NON-CURRENT

ltem Part No Description

18 13259 Hose, 3/8 x 18"

19 11491 3-1/2 x 24 Standard

20 13263 Hose, 3/8 x 36"

21 13262 Hose, 3/8 x 30"

22 13266 Hose, 3/8 x 60"

23 13237 3/8 Cylinder Tee

24 13261 Hose, 3/8 x 30" F-F (13FCW)
13265 Hose, 3/8 x 56" F-F (17FCW)

25 13238 3/8 Tube Tee

26 13265 Hose, 3/8 x 56" F-F (13FCW)
13268 Hose, 3/8 x 78" F-F (17FCW)

27 12062 5 x 24 Standard

28 15697 Tube, 1/2 x 31"

29 13257 Tube, 1/2 x 75+2"

30 13235 3/8 NPT Elbow

31 20464 Tube, 1/2 x 48+2"

32 15698 Tube, 1/2 x 53"

33 13264 Hose, 3/8 x u8"

34 13262 Hose, 3/8 x 30"

35 13258 Tube, 1/2 x 60+2"

2500 Field Cultivator




17 HD MODIFIED 54-61
HYDRAULICS

13’ HD MODIFIED 51-58
HYDRAULICS

NON-CURRENT

68

2500 Field Cultivator

PE-75537




( ) ltem

69

Part No Description

Ul = W N =

[=;]

11
12

13
14
15

- 0~

io

13234  Coupler Adapter

13267 Hose, 3/8 x 72"

13253  Tube, 1/2 x 120"

13238 3/8 Tube Tee

13258 Tube, 1/2 x 60+2"(13FCW)

13257 Tube, 1/2 x 7542"(17FCW)

15811  Tube, 1/2 x 65" (13FCW)

15699 Tube, 1/2 x 86" {(17FCW)

42579 4 x 8 Top Bypass Screw
Stop

13236 1/2 NPT Elbow

42721 Spring Lock Pin

13681  1-1/2" Channel Lock

15113  1-1/2" Stop Collar

42578 b x 6.88 Top Bypass

14522 & x 8 Bottom Bypass

13423 Hose, 3/8 x 24" F-F

13287 Tube, 1/2 x 38"

16384  Tube, 1/2 x 109"

13260 Hose, 3/8 x 24"

17° HD MODIFIED 54-61

HYDRAULICS

13’ HD MODIFIED 51-58
HYDRAULICS

NON-CURRENT

Item Part No Description

17 13255 Tube, 1/2 x 110"

18 13259 Hose, 3/8 x 18"

19 13239 Hose Unicn

20 51226 4 x 24 Standard

21 13263 Hose, 3/8 x 36"

22 13262 Hose, 3/8 x 30"

23 13266 Hose, 3/8 x 60"

24 13237 3/8 Cylinder Tee

25 13261 Hose, 3/8 x 30" F-F (13FCW)
13265 Hose, 3/8 x 56" F~F (17FCW)

26 13265 Hose, 3/8 x 56" F-F (13FCW)
13268 Hose, 3/8 x 78" F-F (17FCW)

27 12062 5 x 24 Standard

28 15697 Tube, 1/2 x 31"

29 13257 Tube, 1/2 x 75+2%

30 13235 3/8 NPT Elbow

31 13258 Tube, 1/2 x 60+2"

32 51241 3 x 24 Standard

33 15698 Tube, 1/2 x 53"

34 13264 Hose, 3/8 x ug"

35 13262 Hose, 3/8 x 30"

2500 Field Cultivator




10

A O ONMTAMTATXT7 MM Xy

4 X 8 SCREW STOP CYL

TAT

NDERS SERIES RB & SERIES I

NOTE: Series refers to the first one or two
digits of the serial number.

< /’\\/

10
ITEM PART NO. DESCRIPTION
51227 4x8 SS Cylinder Series RB
1 12284 Cylinder Tube Assembly
2 88706 Set Screw 5/16NCx5/16
3 14824 Piston Lock Nut
4 12282 41N Piston
5 42576 End Gland (Series RB)
12283 41N Cylinder Gland (Series I)
6 12286 4IN Snap Ring
7 13851 Stop Plate
8 88362 Lock Washer 3/8

2500 Field Cultivator

ITEM PART NO.

9
10
11
12
13
14
15
16
17

88553
13569
88387
15113
13570
14822
42473
42484
51212
14907
11507

DESCRIPTION

3/8NCx1-1/2 GRS Bolt
Cylinder Rod

Thumb Screw 3/8NCx3/4
1-1/2" Stop Collar Assy

Screw Stop Collar

Adj Cyl Yoke

Cylinder Pin 1 x 3-1/8
1/4x2-1/4 Spiral Roll Pin

Seal Kit (Series RB)

Seal Kit (Series [ Above 10,000)
Seal Kit (Seres I Below 10,000)




il

5 X 8 SCREW STOP CYLINDER

RIES Z & SERIES AC

NOTE: Series refers to the first one or two

digits of the serial number.

ITEM PART NO.

00~ N AL N

13303
13301
42484
42082
12327
52103
12324
47804
88362

DESCRIPTION

5x8 SS Cylinder

Cylinder Tube Assembly
1/4x2-1/4 Spiral Roll Pin
1-1/2NF Hydra Jam Lock Nut
SIN Piston

End Gland

5IN Snap Ring

Stop Plate

3/8 Lock Washer

2500 Field Cuitivator

ITEM PART NO.

9
10
11
12
13
14
15
16

17

88553
13299
88387
15116
13298
14825
42473
52326
14908
88706

CI-78430

DESCRIPTION

3/8NCx1-1/2 GRS Bolt
Cylinder Rod

Thumb Screw 3/8NCx3/4
2IN Stop Collar Assy
Screw Stop Collar

Adj Cyl Yoke

Cylinder Pin 1x3-1/8

Seal Kit (Series AC)

Seal Kit (Series Z)
5/16NCx5/16 Set Screw




ltem Part No. Description

OCONIINHLWLND =

42578
19662
14824
42577
42576
12286
13851
88362
88553
19661

4 x 6.88 Top Bypass Cyl.

Cylinder Tube Assembly
Piston Lock Nut

Piston

End Gland

4" Cylinder Snap Ring
Stop Plate 4 x 8

3/8 Lock Washer

3/8NC x 1-1/2 GR5 Bolt
Cylinder Rod

Cr.Tins

ltem Part No. Description

10
11
12
13
14
15
16
17

2500 Field Cultivator

13570
14822
42473
42484
88706
88387
15113
42664
14906

145637

Stop Collar Screw Stop

Cylinder Yoke

Cylinder Pin

Cylinder Lock Pin

Set Screw 5/16NCx5/16

Thumb Screw 3/8NCx3/4

Stop Collar

Seal Kit(Series PW - Al

Seal Kit(Series#PT-10,000 & Up)
Seal K_it(Sp.rin..eJtPT-m_nnn & Below)

DS ITIT LR A A VAV e Y




ITEM PART NO.

(Vo li. - JEN Rie R U, TN NI #% B 6 I

42579
42573
14824
42571
42576
12286
13851
88362
88553
13569

DESCRIPTION

4 x 8 Top Bypass Cylinder
4x8 Cylinder Tube Assy TBP
Piston Lock Nut

Piston

End Gland

4" Cylinder Snap Ring

Stop Plate 4 x 8

3/8 Lock Washer

3/8NC x 1-1/2 GRS Bolt

4 x 8 Cylinder Rod (SS)

ITEM PART NO.

10
11
12
13
14
15
16
17

13570
14822
42473
42484
88706
88387
15113
42664
14906
14537

2500 Field Cultivator

CI-77713
DESCRIPTION
Stop Collar Screw Stop
Cylinder Yoke
Cylinder Pin
Cylinder Lock Pin
Set Screw 5/16NC x 5/16
Thumb Screw 3/8NC x 3/4

Stop Collar 1-1/2

Seal Kt (Series PX - All)

Seal Kit (Series #PB-10,000 & Up)
Seal Kit (series #PB-10,000 & Below)




Item Part No Description
14522 4 x 8 Bottom Bypass
1 14524 Cylinder Tube Assembly
2 88706 Set Screw, 5/16 NC x 5/16
3 14824 Piston Lock Nut
b 21096 4" Glide Ring
5 14526 Bottom Bypass Piston
6 14534 4" Wear Ring
7 12290 Shaft Seal
8 12291 Piston Seal
9 12289 4" Backup Washer
10 14902 1-1/2" O-Ring
11 14903 1-1/2" Backup Washer

P1-75141

2500 Field Cultivator

Bolt, 3/8 NC x 3/4
Cylinder Rod Assembly

~ ltem Part No Description
12 12283 4" Cylinder Gland
13 12288 Rod Wiper
14 12286 4" Snap Ring
15 88278 Flat Washer, 5/16
16 88566
17 12971
18 42473  Cylinder Pin
19 42484  Cylinder Lock Pin
20 14906 Seal Kit, Ser. No.
VB-10,000-Up
14537 Seal Kit, Ser. No.
VB-2159-Below
21 21097 4" O-Ring




P
¥
[y

ITEM PART NO. DESCRIPTION

~I N BN e

51241
12310
14824
12308
51206
12303
88855
88190

3 x 24 Standard
Cylinder Tube Assembly
Piston Lock Nut

Piston

3" Cylinder Gland

3" Snap Ring

1/4S AE Flat Washer
1/4NC x 1/2 Bolt

2500 Field Cultivator

ITEM PART NO.

9
10
11
12
13
14
15

424384
42472
51210
88706
14980
49049
89035

CI-77913

DESCRIPTION

1/4x2-1/4 Spiral Roll Pin
Cylinder Pin

Seal Kit (Series #RL - All)
5/16NC x 5/16 Set Screw (Cup)
Adjustable Cylinder Yoke
Nylon Plug

5/16NC x 5/16 Set Screw (Flat)




16
3-12 X 24 STANDARD SERES O & SERIES RF

>
T @ / J{W
\ K
11 9
CI-77914
ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
51235 3-1/2x24 Standard 8 88566 3/8NC x 3/4 GRS Bolt

1 12301 Cylinder Tube Assembly 9 12302 Cylinder Rod Assembly
2 88706 Set Screw 5/16NCx5/16 10 42484 1/4x2-1/4 Spiral Roll Pin
3 14824 Piston Lock Nut 11 42472 Cylinder Pin
4 12282 Piston 12 14905 Seal Xit (Series O Above 10,000)
5 42576 4" Cylinder Gland 11980 Seal Kit (Series O Below 10,000)
6 12286 4" Snap Ring 51211 Seal Kit (Series RF - All)
7 88278 5/16 Flat Washer

2500 Field Cultivator




11 9
CI-77914
ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
51226 4x24 Standard 8 88566 3/8NCx3/4 GR5 Bolt
1 12658 Cylinder Tube Assembly 9 12302 Cylinder Rod Assembly
2 88706 Set Screw 5/16NCx5/16 10 42484 1/4x2-1/4 Spiral Roll Pin
> 3 14824 Piston Lock Nut 11 42473 Cylinder Pin
4 12282 Piston 12 14907 Seal Kit (Series #K Above 10,000)
5 42576 End Gland 11507 Seal Kit (Series #K Below 10,000)
’ 6 12286 4" Snap Ring 51212 SeaL. Kit (Series #RA - All)
7 88278 5/16 Flat Washer

2500 Field Cultivator




18
5 X 24 STANDARD SERIES G & SERIES AB

2 9
CI-78431
ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
12062 5x24 Standard 7 88278 5/16 Flat Washer

1 12791 Cylinder Tube Assembly 8 88566 3/8NCx3/4 GRS Bolt

2 42472 Cylinder Pin 9 12794 Cylinder Rod Assembly

3 42082 1-1/2NF Hydra Jam Lock Nut 10 42484 1/4x2-1/4 Spiral Roll Pin

4 13293 Cylinder Piston 11 14908 Seal Kit (Series G Above 10,000)

5 52103 5" Cytinder Gland 12793 Seal Kit (Series G Below 10,000)

6 12324 5" Snap Ring 52326 Seal Kit (Series AB - All)

2500 Field Cultivator

N




79

SHANK ASSEMBLY

Q:;;q;

P1-75794

Item Part No Description

(Doesn't include mtg hdwe)
Shank Carriage Bolt
Bolt, 3/4 NF x 4-1/2 GRS

Bolt, 1/2 NC x 2-1/2 GR5

3/8 Diameter Wire Spring

Iltem Part No Description
11455 Shank Assembly

1 15579
1A 22933

Older Models
2 23153
3 11398 Spring Plug
4 11510
5 11397 Spring Handle
6 88126 Nut, 5/8 NC
7 88129

Lock:Washer, 5/8

11512
88311

22863
88294
20637
11511
11509
88304
11540

2500 Field Cultivator

Shank Bracket

U-Bolt, 5/8 NC x 2-1/2
x 3-3/4

Lock Nut, 3/4 NF

Bolt, 5/8 NC x 2 GR5
Bolt, 1/2 NF x 3

Shank

Shank Holder

Lock Nut, 1/2 NF
Spring & Plug Assembly
(Ref. ltems, 3, 4, & 5)




7/16 SPRING
SHANK ASSEMBLY

16

7/16 Spring Shank Assy

(Doesn't include mtg hdwe)
Shank Carriage Bolt

Bolt, 1/2 NC x 2-1/2 GR5

7/16 Diameter Wire Spring

Item Part No Description
22864
1 15579
2 23183
3 19528 Spring Plug
b 19527
5 19529 Spring Handle
6 88126 Nut, 5/8 NC
7 88129 Lock Washer, 5/8
8 11512 Shank Bracket

o

P1-75794

U-Bolt, 5/8 NC x 2-1/2

Bolt, 5/8 NC x 2 GR5

Item Part No Description

9 88311

X 3-3/4

10 22463 l.ock Nut, 3/4 NF
11 88294

12 20637 Boit, 1/2 NF x 3
13 11511 Shank

14 11509 Shank Holder

15 88304 Lock Nut, 1/2 NF
16 20057

2500 Field Cultivator

Spring & Plug Assembly
{Ref. Items 3,4, £5)

SHANK ASSEMBLY —

ey




OO0 SN U IS W e

Twin Spring Shank Assy
(Doesn't include mtg hdwe)
Boit, 3/4 NF x 4-1/2
Bolt, 1/2 NC x 2-1/2 GRS
Spring Plug

Spring

Spring Handle

Bolt, 1/2 NC x 5-1/2
Bolt, 5/8 NC x 2 GR5
Twin Spring Bracket
U-Bolt, 5/8 NC x 2-1/2
x 3-3/4

P1-76263

item Part No Description

10
11
12
13
14
15
16

17

22463
21535
22051
88129
88363
88126
11540

41452

2500 Field Cultivator

Lock Nut, 3/4 NF

HD Shank

Shank Holder

Lock Washer, 5/8
Lock Nut, 1/2 NC
Nut, 5/8 NC

Spring Plug Assembly
(Ref. ltems, 3,4,§&5)
Centering Washer




HIGHT

SHANK ASSEMBLY

ORQU

O N U E WM -

27053

15579
23163
11398
11510
11397
20637
88294
27051

Hi-Torque Shank Assy
(Doesn't include mtg hdwe)
Shank Carriage Bolt

Bolt, 1/2 NC x 2-1/2 GR5
Spring Plug

3/8 Diameter Wire Spring
Spring Handle

Boit, 1/2 NC x 3

Bolt, 5/8 NC x 2 GR5
Shank Bracket

Pl - 76876

Part No Description

88311

47926

11511

27050
88129
88304
88126
11540

2500 Field Cultivator

U-Bolt, 5/8 NC x 2-1/2

x 3-3/4

Nylon Cone Nut 3/4 NF

Shank

Shank Holder

Lock Washer, 5/8

Lock Nut, 1/2 NF

Nut, 5/8 NC

Spring & Plug Assembly
(Ref. Items, 3,4,&5)




()

83

Item Part No Description

1 25853 4" Low Crown Shovel
(924)
19802 7% High Crown Shovei
19803 9" High Crown Shovel
15221 9" Dura-Face Sweep
21488 7" Low Crown Shovel
(924)
21489 9" Low Crown Shovel
(9214)
214590 10" Low Crown Shovel
(924)
21491 12" Low Crown Shovel
(924)
21492 10" High Crown FC Shovel
21493 12" High Crown FC Shovel
2 11952 2" Spike
14695 2" Hard Surfaced Spike
15220 2" Dura Faced Spike
3 88599 Plow Bolt, 7/16 NC x 1-1/2
88632 Plow Bolt, 7/16 NC x 1-3/4

(Repair Head)

P1-75626

ltem Part No Description
4 88344 Heavy Hex Nut
5 88152 Flat Washer, 7/16
6 88352 Bolt, 7/16 NC x 1-1]2
88671 Bolt, 7/16 NC x 1-3/4
(Twin Spring Shank])
7 88464 Plow Bolt, 7/16 NC x 2-1/4
88897 Plow Bolt, 7/16 NC x 2-1/2
(Twin Spring Shank])
8 #1575 FC Shovel Extension

Shovel Bolt Kits

14685 HK 7/16x1-1/2 FC Shovel Kit
22297 HK 7/16x1-3/4 FC Shovel Kit
(Ref. items, 3,4, & 5
Contains Hardware for

25 Shovels)

Shovel Extension Kits

16339 FC Shovel Extension Kit
41216 Twin Spring FC Shovel
Extension Kit
(Ref. items 3,4,5,6,7,68
Contains Hardware for 4
Shovels)

2500 Field Cultivator




Iltem Part No. Description

W =

4131

418637

41412
41151
88381

2-1/2 Sq Spring Tine
W/Hardware (items 1-5)
Shovel Bolt Kit

(tems 7,8, &9
Contains Hardware
For 25 Shovels)

Spring Tine Shank
2-1/2 8q Tine Clamp
Bolt, 5/8 NC x 4-1/2 GR5

4
5
6

2500 Field Cultivator

88129
88126
41638
41639
41640
41870
41869
88494

88282
88103

4

Pi-77564
tem Part No. Description

Lock Washer

Nut, 5/8 NC

4" Sweep (41 Deg)

7" Sweep (41 Deg)

9" Sweep (41 Deg)

7" RH Sweep (41 Deg)
7" LH Sweep (41 Deqg)
Plow Bolt, 3/8 NC

x 1-1/2

Flat Washer, 3/8

Hevy Hex Nut, 3/8 NC

e’




85

ltem -Part No Description
41233 Hub & Spindle Assy

(l1tems 1-8,11-15)

1 11381 Dust Cap

2 88301 Cotter Pin, 3/16 x 1-1/2

3 86340 Slotted Nut, 7/8 NF

4 16098 7/8 Spindle Washer

5 10345 Outer Bearing Cone

6 10344 Outer Bearing Cup

7 30405 Machined Hub
(Includes, 6,8,&14)

14

O\ .

1-3/4” HUB & SPINDLE

P1-75092

Item Part No Description
8 88263 Grease Fitting, 1/8 NPT
9 88304 Lock Nut, 1/2 NF
10 88313 Bolt, 1/2 NF x 3 GR5
11 51232  Spindle
12 11377 Seal (Single Lip)

26121 Triple Lip Seal Kit

(Includes Wear Sleeve)

13 11378 Inner Bearing Cone
14 11379 Inner Bearing Cup
15 88142 Wheel Bolt, 1/2 NF x 1

2500 Field Cultivator




86

\ & “®i% ‘9 R
\ ’\\@@@5{ ) |

/\“" \ 12 P1-75093
13 N
~.. " {3
15 J
Item Part No Description Item Part No Description

2500 Field Cultivator

14131 Hub & Spindle Assy 8 88304 Lock Nut, 1/2 NF

(ltems 1-4,6,8-15) 9 14287  Seal

1 88301 Cotter Pin, 3/16 x 1-1/2 10 14248  Inner Bearing Cone

2 16098 7/8 Spindle Washer 11 14249  Inner Bearing Cup

3 10345 Outer Bearing Cone 12 24097 Machined Hub

4 10344 Outer Bearing Cup (Includes 4,5,8& 11)

5 88263 Grease Fitting, 1/8 NPT 13 88142 Wheel Bolt, 1/2 NF x 1

6 14251 Spindle 14 88340 Slotted Nut, 7/8 NF

7 88429 Bolt, 1/2 NF x 3-1/4 15 11381 Dust Cap
GRS




()

ITEM PART NO.

(¥ NPV N

12206
88133
12712
12103
12681

DESCRIPTION

Dust Cap

3/16x2 Cotter Pin
Walking Tandem Nut Assy
Bearing Cone

1-3/4 x 16 WTA Assy
(Includes Item 8)

81

1-3/4" WALKING TANDEM

ITEM PART NO.

6

7
8
9

10

41233
88313
12104
23733
26120
76235
88304

CI-77904

DESCRIPTION

1-3/4" Hub & Spindle Assy
1/2NFx3 GRS Bolt

Bearing Cup

Triple Lip Seal Kit

Seal

Triple Lip Seal Assy Instruction
1/2NF Lock Nut




ltem_Part No. Description

NbaWN =

12206
88133
12712
12103
12150

Dust Cap

Cotter Pin, 3/16 x 2
Walking Tandem
Bearing Cone

Walking Tandem Bearing
Cup Assembly

(Includes ltem 8)

-y A W b 2 B e | '-‘.A‘m““'

1-3/4" WALKING TAND

NON-CURRENT

CI-77904

4- /2 REF

tem Part No. Description

6 41233
7 88313
8 12104
9 23733
10 88304

2500 Field Cultivator

Hub & Spindle Assembly
Bolt, 1/2 NF x 3
Bearing Cup

Triple Lip Seal

Lock Nut, 1/2 NF




2" WALKING TANDEM

ITEM PART NO.

1

2
3
4
5

12206
88133
12712
12103
15905

3/16x2 Cotter Pin

DESCRIPTION

Dust Cap

Walking Tandem Nut Assy
Bearing Cone

2x15.75 WTA Assy
(Includes Item 8)

O 00~ N

10

2500 Field Cultivator

ITEM PART NO.

14131
88429
12104
23733
26120
76235
88304

CI-15067

DESCRIPTION

2" Hub & Spindle Assy
1/2NFx3-1/4 GRS Bolt
Bearing Cup

Triple Lip Seal Kit

Seal

Triple Lip Seal Assy Instruction
1/2NF Lock Nut




PI-77552
Item Part No Description | Item Part No Description
40924  1-3/4 - 2" Mud Scraper 4 30915 Scraper Bar
Kit (Each Kit Does 2 Tires) 5 88475 Bolt, 1/2 NC x 1-1/2 GR5
1 40921 Mount Assembly 6 88303 Lockwasher, 1/2
2 88595 Bolt, 1/2 NC x 4 GR5 7 88104 Nut, 1/2 NC
3 88363 Lock Nut, 1/2 NC 8 40916 Scraper Blade

2500 Field Cultivator




o

)

S

3

(“ ) ltem

4

3

91

Part No Description

W N el

~N Ul &

b —,
oo N
oW gy
[« - - Y
~] o -

15915
16387
19992
19993

88313
15875
88311

88388
88126
88129
15913
88311

FC Gauge Wheel Groups

(Ref, 1-5, 8-13)

W/15 x 4-1/2" Rims

W/15 x 6" Rims
W/5.00 x 15 Tires/Rims

Stabilizer Gauge Wheel

Group (Ref. 1-13)
W/15 x 4-1/2" Rims
W/15 x 6" Rims

W/7.60 x 15 Tires/Rims
W/9.5L x 15 Tires/Rims

Bolt, 1/2 NF x 3 GR5
Gauge Wheel Leg

U-Bolt, 5/8 NC x 2-1/2

X 3-3/4

U-Bolt, 5/8 NC x 4 x 3-1/4
Hex Nut, 5/8 NC

Lock Washer, 5/8

Mounting Arm

U-Bolt, 5/8 NC x 2-1/2

x 3-3/4

P1-75795

2500 Field Cultivator

Top Adjustment Assy
U-Bolt, 5/8 NC x 2-1/2

Hub & Spindle Assembly
1/2 NF x 1
5.00 x 15 Tire/Rim Assy

7.60 x 15 Tire/Rim Assy

Tube, 7.60/9.5L x 15

9.5L x 15 Tire/Rim Assy

Tube, 7.60/9.5L x 15

Item Part No Description
8 15485
9 88311
x 3-3/4

10 88304 Lock Nut, 1/2 NF

11 41233

12 88142 Wheel Bolt,

13 15050
15046 Tire, 5.00 x 15
15047 Tube, 5.00 x 15
15048 Rim, 15 x 4-1/2
13141
11949 Tire, 7.60 x 15
11956
10236 Rim, 15 x 6
13142
16287 Tire, 9.5L x 15
11956
10236 Rim, 15 x 6
18288

Rim Hole Bushing
(15 x 6" Rim Only)




92

NON-CURRENT

1tem

Part No Description

NGO WN -

12098
11381
88133
88340
16094
10345
10344
30405

Gauge Wheel Assembly
Dust Cap

Cotter Pin, 3/16 x 2
Slotted Nut, 7/8 NF
Spindle Washer

Outer Bearing Cone
Outer Bearing Cup
Pressed Hub Assembly
(Includes 6,8 & 9)

3

2500 Field Cultivator

Grease Fitting, 1/8 NPT

Innar Rearina Cone
Bearing Cone

Depth Adjustment Block
Wheel Bolt, 1/2 NF x 1
Gauge Wheel Assembly
(Includes 12 & 13)

P1-75796
~ltem Part No Description
8 88263
9 11379 - Inner Bearing Cup
10 11378
11 11377  Seal
12 12128 Spindle Assembly
13 12097
14 88142
15 12093




93

-ﬁﬂT AALIAEWANLIFEFE
or | GAUVGE VWHEEL
,_.,\} NON-CURRENT
]
a
Pi-75797
( Ty
a) ltem Part.No Description item Part No Description
— 3 Pt Gauge Wheel Groups 10 88291 Bolt, 3/4 NC x 3 GR5
' 15051 W/15 x 4-1/2" Rims 11 13588 Adjustment Bar
14778 W/15 x 6" Rims 12 88110 Nut, 3/4 NC

13 88130 Lock Washer, 3/4

1 88381 Bolt, 5/8 NC x 4-1/2 GR5 14 88304 Lock Nut, 1/2 NF
2 13595 Adjustment Pin 15 88313 Bolt, 1/2 NF x 3 GRS
3 88137 Spring Lock Pin 16 41233 Hub & Spindle Assembly
4 13587 Gauge Wheel Plate 17 10236 Wheel Rim, 15 x 6
5 88335 Bolt, 3/4 NC x 7 GRS 11949 Tire, 7.60 x 15
» 6 13594 Gauge Wheel Hinge 11956 Tube, 7.60/9.5L x 15
7 88126 Nut, 5/8 NC 15048 Wheel Rim, 15 x #-1/2
. 8 88129 Lock Washer, 5/8 15046 Tire, 5.00 x 15
9 13586 Axle Assembly 15047 Tube, 5.00 x 15

2500 Field Cultivator




94
3PT GAUGE WHEEL MOUNT BEAM

Part No Description

U-Bolt, 5/8 NC x 4 x 5-1/4
Lock Washer, 5/8

NON-CURRENT
2 o
\>/ g
\ é\
%, \\\
~ < e
\ \\ s
o) Trw
g f /*
, i b
~J
3 | v
1 (&f
/ T
PI-75797
Iltem Part No Description 1tem
14671 Gauge Wheel Mount 2 - 88145
Beam Group 3 88129
1 14659 Mounting Beam 4 88126

2500 Field Cultivator

Nut, 5/8 NC

Seprane




L
e

Item

95

= WK —-

o v

Part No Description

22116
22117

15922
15940
88101
15918
18443
88294
18447

Auxiliary Hitch Kit
W/Straight Tongue
Auxijliary Hitch Kit
W/Hinged Tongue

Pin Assembly

Spring

Cotter Pin, 1/4 x 2-1/2
Straight Tongue Assembly
Hinged Tongue Assembly
Bolt, 5/8 NC x 2 GR5
Hitch Frame Assembly

P1-75323

Item Part No Description

7 88126 Nut, 5/8 NC

8 88129 Lock Washer, 5/8

9 88290 Bolt, 3/8 NC x 2 GRR
10 15921 Pole Strap

11 88335 Bolt, 3/4 NC x 7 GRS
12 88130 Lock Washer, 3/4

13 88110 Nut, 3/4 NC

14 18436 Angle Clamp

15 88381 Bolt, 5/8 NC x 4-1/2 GRS
16 88295 Bolt, 5/8 NC x 6

17 22114 Spacer Bar

2500 Field Cultivator




Iltem Part No Description

16307
1 0596
2 16306
3 88311

Rear Jack Stand
(items 1-7)

Jack Leg

Pin

U-Bolt, 5/8 x 2-1/2
x 3-3/4

P1-75955

Item ~ Part No Description
4 22724 Jack Stand Bracket
5 23039 Spring Lock Pin
6 88129 Lock Washer, 5/8
7 88126 Nut, 5/8 NC
8 12796 Pole Jack

2500 Field Cultivator

(Order Separately)

Qe




()

[0

Standard Polie Jack
Beveled Gears (Pair)

Screw Replacement Kit

Item Part No Description
12796
1 19467 Crank Repair Kit
2 19469
3 19466 Hitch Pin W/Chain
4 19468
5 19865 Inner Ram Kit

(Includes [tem 1)

4
____—-—5
X 2 pi-77576
Item Part No Description
17218 Air Seeder Pole Jack
1 26256 Crank Repair Kit
2 26257 Beveled Gears (Pair)
3 26260 Hitch Pin W/Chain
4 26258 Screw Replacement Kit
5 26259 Inner Ram Kit

2500 Field Cultivator

(Includes ltem 1)




STAND CLEAR AT ALL TIMER.

FARURE TO DO $O CAN RESULY N
SEMOUS INJUNY O DEATH. wa|

Raad the Operator s Munual. Lasn i operaie this \
mackine suisly. N0 MDERS.

6 ADIUST SCREW
/ —~ STOPS EVENLY
N\

& JUST DEFDRE ANO DURING OF-
ERATION DE SURE NO ONE I8 ON
R ANOUNG THE IMPLEMENT.

LIC AMD MECHAMICAL WK
CONNE! REMOVING
..
@ ALWAYS WESTALL WING LOCK
FING BEFONE TRANSPORTING O
STORING.
@ REMOVE AND STORE THE WiNG
LOCK FINS SEFORE LOWERWG
WINGS.

NN ASTAMOLE 30 DICAL & AMAG PEOM IMPLEMINY AAK

STAND CLEAR AT ALL TIMES.
NEVER WALK OR STAND N THE .\
-PATH OF THE WINGE. COMPLETELY .
LOWER WINGS BEFORE PENORM-
NG SERVICE DR ADJUSTMENTS,
FAILAUAE TO DO 80 CAN RESULT I8\,
SERIGUE INJURY OB DEATH. o

@ FARLRE TO POLLOW THESE INSTRUCTIIRS AT RESULT IN PEASOMAL ILJURY AND/OR EQUAPASENT DAMAOE.|

@ JUST REFORE AND DUMING OF- @ NEVER FORCE THE REMOVAL OF @ ALWAYR INSTALL WiNG LOCK

ENATION BE SURE O ONE 1§ OM A WING LOCK PIN. CHECK ALL HY- PINS OEFORT TRANSPORTING OR
DR ARCUND THE INPLEMENT. DAALLIC ANG WING

CA UT'ON § AEMOVE AND STORE WING LOCK CONNECTIONS BEFORE REMOVING

PINS REFORE LOWERING WINGS. ATIGHT MK

(A cAuTION)

1| THIS CYLINDER HAS AN INTEGRAL

{| RESTRICTOR ORIRCE AND MUST BE
REPLACED WITH AN IDENTICAL CYUIN-
OER.

0 /

11

STAND CLEAR AT AlL TIMES,
NEVER WALK OR STAND tN THE
PATH OF THE WINGS. COMPLETELY [ Msnmu s
LOWER WINGS BEFORE PERFORM- | T1C0 B000
ING SERVICE OR ADJUSTMENTS. | went sias
FAILURE YO DO §0 CAN RESULT (N|
SERIOUS INJUAY ORDEATH.

g

12 OPERATOR'S MANUAL

wiL-niwn

15
14

PB-77553
2500 Field Cultivator

.




i
\\W"

99

Iltem Part No Description
1 18298  Wil-Rich Logo 3/4 x 9
18299 Wil-Rich Logo 1-1/8 x 13
18306 Wil-Rich Logo 1-3/4 x 20
2 26778 2500 Decal 1-3/8 x 6-5/8
26779 2500 Decal 3 x 10-1/2
3 22126 Hitch Plate Caution Decal
4 22128 Hitch Plate Danger Decal
5 23325 Caution Decal - Read
Operators Manual
6 22127 Angled Wing Lock

Caution Decal

Screw Stop Adjust Decal

Wing Lock Caution Decal
Integral Restrictor Decal
Wing Lock Danger Decal

Item Part No Description

7 20119

8 20339 Bypass Decal

9 41507 Angled Wing Lock

Danger Decal

10 22125

11 20121

12 41508

13 22371 Red Reflector
14 22372 Amber Reflector
15 74978

2500 Field Cultivator

Field Cultivator Operators
Manual




100

2
SMV KIT 1\
\\6
pd /a 5
Tl
\ \/ I 4
4 L ¥
3
// ~
7 /
f P1-77551 e
\ L
Item Part No Description Item Part No Description

88642 3/16 Flat Washer
g8g86ay  3/16 Lock Washer
3/16 NC Nut

33096 Tie Wrap

31385 SMV Kit

30651 SMV Emblem

41359 SMV Bracket

88597 Machine Screw,
3/16 NC x 5/8

W N -
~N oo E
[--]

-]

[=3]

(3]
~

2500 Field Cultivator




